: l[alna ta

INDUSTRIAL SEWING MACHINE

| LLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
CYLINDER BED INTERLOCK MACHINE
WITH
| DIFFERENTIAL FEEDING

MUDELS & DEVICES

"VC3611T2 - VG3711-D VC3E45P D

UT—A —AS3

No. 2—1




CONTENTS C =] b

MISCELLANEOUS COVERS(1)} = = = o o o v e oo om0 e e o e JU/\*—EQFF(I) """ 1
I ” (2) ........... e e 4 s s I (2) ..... 9
MISCELLANEOUS THREAD EYELETS « + = « = « o o o o o v o voe R - e e 3
MISCELLANEOUS BUSHINGS & EYE GUARD » « « = = & ¢ ¢ o ¢ = - 79y ROTAH-VER - - - - - 4
MAIN SHAFT DRIVING MECHANISM « + « = = o v o0 0000 e e Tk - oo - 5 .
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM - - « - « - FEIROSREY B - - 6
NEEDLE BAR MECHANISM s+ s + » + ¢ s oo o o s o o o o o - SlEEIEE . ¢ o 0 . . 7
PRESSER FOOT MECHANISM + o o ¢ o o o o o v o a0 v v o o v g oo - - - §
LOOPER DRIVING MECHANESM e-v ¢ + « = =+« o o v o o v o v A— s - 9 .
FEED DRIVING CONTROL MECHANISM + « « « « « = = = ¢ o = - AR Y HEE . - - - - 10
NEEDLE GUARD & FEED DRIVING MECHANISM « « « = « = « = - - #HEFECXYEE- - - 11
KNIFE DRIVING MECHANISM « « o v «ie o o v o0 v e o e e AREEME. - - e 00 12
MISCELLANEQUS SUCTION PIPE+ s v = -+ ¢ v o v v o e eoe cHRIAEREGR . oo s o 0 e 13
LUBRICATING MECHANISM « « « » <o = = o ¢+« SEREEEENEIRE ipiiti: 7 A 14
SPREADER MECHANISM ¢ « ¢ ¢ » e fs siere o0 o0 v 00w 00 #h Y ;ﬁ}v—z\ﬁiﬁ - 15
'MISCELLANEQUS TOP COVER THREAD « = - == » = =« o e e HRYKRBELR - c o0 - - 16
PULLER MECHANISM EXCLUSIVE PARTS(1) « = o « + = « ¢ = = « 75— AR (D) - 17
i I (2) AT e & s e e e s y (2) - 18
P I’} (3) ........... 7 (3) - 19
VC3611-156L-D, 145L-D, VC3711-148L-D, 156L-D EXCLUSIVE PARTS YT EFNVEFEMSE - - - 20
 YC3645P-D EXCLUSIVE PARTS(1) ¢ « = @ = v ¢ ofe o o0 v v - YTEFNVERBS D 21
I} " (2) .............. i (2) « 99
“UT” DEVICE(L) » » » ¢ « o ¢ o o o o o a o ofa & o e s o« “UT"HEEA) o+ - = - - 23
I (2) s & 9 & ® & 8 % 8 & =8 = = & s+ @ & & e e @ i . (2) ------ 24
I (3) « 2 8 & & & 8 3 s a s 8 s % s e afo e 2 s s n (3) ....... %5
n (4) e 8 8 8 8 8 a4 & t & e o + e e el s0@E e s » (4) ...... 26
“UT=A” DEVICE(L) « « ¢ o ¢ o o & o o o o 0 o o o o ofe « “UT-A"EB() + - - - - 27
" (2) .« . ® s 4 & s+ s e 2 s & o o » e sle e s i (2) -__ + + o« 298
] (3) e o m & & s & 5 s & & s w s s s e w o= & o I (3) s« s s+ + 90
] (4) e s 4 & b s s e s e e = s & = s s S . e O, I, (4) ..... 30
“AS3” DEVICE # + = » ¢ v s o o o o v o v v s o v o Ce e e CASBTEERR . . s 0 e e e 271
EXTRA PARTS ¢ @ & o o o » o o o o o o s o o s o o o o o REEEIA, o - o -0 0 - 082
THREAD STAND & SUPPORTING BOARD « = ¢ » « = ¢ » « ¢ = « = RMBRUZIHR - - - 33
LIST of MAIN SPARE PARTS ¢ o ¢ » = = = v ¢ m o o o o o v s FEEB YRR - - - - - 34

INDEX o « © s+ ¢ » » ¢ » oo s aa e o v o o oo o o o oFGa o oo o oo on 35

Illustration of this Parts Book is based on the Model VC3611-040L(048L, 056L)-D,
AumﬂwyjzﬁﬁVWMIMMwﬁLGwmﬁéﬁﬁ%TWLL147XB%W&LT

BVET,




MISCELLANEQUS COVERS(1) _ ‘ 78— 1 1

Ref, Parts : ‘ Amt,
1 3100012 Top COVEL = = « * = » = « = R (U 1
2 110045 Screw(M4-0,7x12) - - - - R | 3 I R b |
3 3100013 Top Cover Gasket = « « v » + » v kHR—lyFr . .. . .. 1.
4 0068011 0il Sight Window  +.o o « o+ » FANGEBE - - - - - el
5 0020759 Top Cover Seal Plug e « ¢ « « « EHA—EERE s s s - e 1
8 390069 Brand Name Plate(76.5) = = = « - o AU TP 1
1 3100010 Head Cover = = + ¢ « o o « e FRhaA—e o e .1
§ 3100011 Head Cover Gasket- » = « » - » - ~g Fha—ry ey o v
9 0093864 Head Cover Seal Plug = o » » o +EEfEs « ¢ v v v o b o0 1
10 390072 “VC” Emblem« + « ¢« + « & o o . Ve T Lbs v vov v s |
11 3100040 Side Cover Hinge + = = « + + = =« Wb S—pyY . - .. i
12 3100041 Side Cover Hinge Gasket+ - - - bRl FAT S LS S |
13 110048 Screw(M4-0,7X10)+ » = + » o » = I Ty
14 3100042 Side Cover Hinge Pin » » » « o » S A= Py . o ]
15 160000 Serew(M3-0,5%3) + -« « « -+« - 1% 2 2 1
16 3100043 Side Cover = =« + » + s v 4 4 s MR R A— 0 0. 1
17 3100044 Side Cover Gagket = + « « « « « » B b S—RyFy - - o]
18 000924 Seal Plug(Rabber) « « + « « « « » BERE(=fA) e = v o e e 1
19 3110160 Cloth Plate- « » = = = = ¢ =« ZHALL = s s 0 1
20 110041 Screw(M4-0.7X8) =+ = = « « = & - IR e v v @ 0 s e e s a0 2
21 0094201 Cover Latch Spring - = « « - « -« BrR=FFRR e e 1
22 110012 Screw(Md=0,7X5) « » v o v . R e von e 1
23 3100046 Side Cover Hook- + - » » <+ « o Fateb AR 1
24 300101 Conical Spring Washer« » « - + - MARD o o oo v v o]
25 170002 Screw(M4-0,7X5) < = « « « « <+ BRI v v o v v v v v u 1
26 3100004 0il Res‘ervuir ..... PO .mﬁ# ........... 1
21 3100005 0il Reservoir Gasket - - « - « - IR F e o s e e e 1
28 (020148 Hagnet ............ ‘. vﬁ'*‘y ]\ --------- 1
29 0020144 Magnet Holder - = » = » « + « = » e B Y R L |
30 110013 Screw(M4-0,7X8) + « « o+« o 4 I AR 1
31 0020137 Drain Hole Seal» » « » ¢ o o o s R RN Ry o o - 1
32 005075 Screw(3/8-24%8)} o+ « v ¢ 4 4e HEEERD - - - 00 0 |
33 4109403 lModel Plate(See the below) - - - MR (THBIE) - - » + » « 1
34 060726 Rivet s o o o o« « e e e e e AGE e v v o v e 0§
35 3110150 Machine Frame Unit - « « = « « « F—brly FEE) « - ¢ v e s 1
36 1200186 Screw(MB=1,25X20) + « ¢ + + v - Lo IR 1
37 340000 Machine Frame Supporting Bar - X Fomi. « « - -« « « 4
38 3110185 Supplementary Cloth Plate+ » - - Z XL —hEBIMR- - - - 1

19 006233 ScrewM3-0,5X48) - = ¢ =+ -« - I A R 2
() BRE>PEXOBRIEEA (S —VRE, THERESI ERbETEW,

Note : Order for Model Plate must be accompanied by medel designation(including
symbols of gauge and devices).




MISCELLANEOUS COVERS(2) Pt v 2

Ref. Parts : Amt,
No No Description C i A Req,
41 . 3110072 Edge Guide Chipe « « - = « « - - FEHEF VT vocvve ]
42 004132 Screw(3/32-56X2,5) » » o o« . - 11 LIS |
43 $00005 Washer =+ = = = ¢ v s v v v e 0o o Tyfrpe v .9
44 110008 Screw(M4-0,7x5.4) + - « - - R -+ 3 LI |
45 3110108 Fabric Guide Holder« « « « o « «F{HAFEB« + =« » =0 o+ 41
46 000538 Wagher = = ¢« s o v v v v v v = Todrd s o0 v vv v v v 4
417 110009 Screw(M4-0,7X8) « » « « = o o - B S A R L |
4§ 3110115 Fabric Guide = + « v o o o o0 ofFH AR ¢ v o v v v v 1
449 000535 Washer « « =+ ¢ ¢ o v o v 0 v v T/ F e v v o v o w0 .9
50 000644 Spring Washer» = = « « « « « o « AFVr T Twire e o o0 o)
51 004358 Screw(9/64=~40X5,6) + » » o 0 v o gERY . - 0 40 Ll L. L )
59 3110109 Fabric Guide(Right) » + » « « « +#HHFAFE) « « « + - - -+ ]
53 110043 Screw(Ma-0.7X14) » + o ¢« o o v s LRI 4+ 0 4 00 o0 .. g
54 2100285 Spacer ¢ v e s e e e vt s Rt s e e 9
55 006629 Seal Pluge = = + + = = s = « = 3 T S
56 160007 Serew(MB-1X6) + + + = « » = « - BERY e v e ceel
57 390067 Brand Name Plate(106) « - + « - - -2 A |
58 390068 Brand Name Plate(92) - « - = « @R+ « ¢ » = o « » oov v 4]

* Ref, No, 1 to 40 +---- See the preceding page.




MISCELLANEQUS THREAD EYELETS . RIEBEER

3
Ref, Parts . Amt,
_Na Na Description i 4 Req.
1 0093863 Thread Tension Spring Cap-+ + + « ZHFEF ARKIT v v (L)« « -3
2 (090814 Needle Thread Tension Spring - - $F%EBFF - - » « + - = & 2
3 0090847 l.ooper Thread Tension Spring - “A— REF{F - - » + 1
4 0090071 Thread Tension Spring Retainer - ZFFXF¥ v 7 (F)- - -3
5 p00177 Felt « o o o o o « « 0 s o o o « 2 N 3
6 6031111 Tension Dise « « « = « = « + < BREFM: - « -~ » o . . ]
7 009835 Tension Post « = =« ¢ + o 0 ot AFEE- - - 3
8 (090812 Tension Post Ferrule = - « « o « REFHREL -« -« + . . . 3
9 3100075 Tension Disc Separator « = -« « - RABARL - - v 0o e e 1
10 0090856 Tension Disc Eyelet - « - « » o « AETFIAE » - r 0 - - - 3
11 0090807 Thread Lead-in Guide - - - - - « RIRTERE - - - - - . 3
12 3100074 Tension Post Support « » = + « o REFE - - - - 1
13 110013 Serew(Md-0,7X8) + « = =+« « 1 R 5
14 0093556 Looper Thread Eyelet(Long) « « « A— SRl (E) e+ - - - - & 1
to1b 3100088 Supplementary Tension Spring « - /MJF/SR e » ¢ ¢ = 0 v o 1
16 3100085 Supplementary Tension Disc(Lower)/MRFIM(T) « « « » « = - - 1
17 3100084 Supplementary Tension Disc(Upper) AfRFML(E) + - - « « « -« 1
18 170004 Screw(M3-0,5X09,6) « = + + + « 1 N 1
19 3100076 Tension Disc Guide - - - » « » < /AFME A+« -« - - 1
20 110101 Screw(M3=0,8X3) = + « o « « « IERT s v v o v e v e . 2
21 3100083 Looper Thread Guards » v » ¢ o « A—sSEpF e - o 0 0 0 o1
22 3100082 Looper Thread Eyelet(Center) -« - A—r%E™H)+ - - « « » 1
23 110100 Screw(M3~0,5X8) « « « « + « -« P e oer v e o 1
24 0020119 Thread Eyelet Pipe(Short) + » + « A7 (&) + « « » « - » 1
25 0093528 Thread Eyelet Pipe Stay+ « + « = FEAALTELZ « « v v v v 1
96 800532 Washer = o = « « «-» » e e e e Birde s v oo v v o v a s 1
27 004353 Screw(9/64-40XT) s s v« o 4 - SARRT e e e e 1
28 0063104 Thread Guide Plate « « « & = - « REPHE- « « <+« 0 v o 1
29 3100383 SP Device, Complete Set- « « + «SPEEEG@I) « » - = » = + + » |
30 3100381 5P Contaimer = = ="« » o o« <« SPHEUZ « = v v 0 v v s v n ]
31 310039 0il1 Wick = « « « « « = o0 « o - A (BRI » ¢ ¢ o« - - - 1
32 0093517 SP Felt Stay « » = ¢+« v s & P PFETZ- - o o 0. 1
33 0083526 Felt - « - » + = O SPZc/bhe v o 0 o v 0 v 1
14 0083521 Needle Thread Eyelet =« + » + « £ 3T A I 1
35 005431 Screw(l/8-04X3} - « « - o« ¢ GERT e e e 2
16 0060538 Washer « « « o« o 0 o SRR VE 7S SRR IR R IR |
37 110099 Screw(Ma-0, TX8) =« « « = « « « « BERP e oo 3
18 bo0651 Guide Pin= = + = + = « » ¢ o - - HAREEL » o0 0 v o !
39 0030068 Needle Thread Guidgs - =« « - » i g A IR 1
A0 « = o o 2 ¢ v 4 et wa et e i e e e e e e e e e e e s e e e e
41 3100440 Needle Thread Take—up Guard- « -#F5%8EUHF—F - « + « « o & i
42 130003 Screw(MA-0, TX4.5) « « < « « -/ R - o o v 1
43 3100087 Needle Thread Retainer Support - /DMEFE - « » ¢ o« ¢ = -+ 1
44 0036175 Thread Retainer Disc Support « - /NG - » = + =+ « ¢ « & i
45 0032425 Heedle Thread Retainer Disc+ « «/PEHFIL+ =« « « = « « = « - 1
46 0032426 Needle Thread Retainer Spring - < /NRHF23F « « v o o o v v 1

47 001093 Screw(l/8-44X2.2) « + o'+ IS




MISCELLANEOUS BUSHINGS & EYE GUARD ‘ 22 Bk —F 4

Ref, Parts Amt,
Na Na Deseription o A Req,
1 3100106 Needle Bar Bushing{Upper) - - » &M@ FT wsra (E) - » « « » - 1
2 3100107 " Needle Bar Bushing(Lower) - « « &HBEF v a (F) - « + « = + 1
3 3100093 Presser Bar Bushing» » « « » « = H=BTwira- oo .l
4 0030291 0il Seal = « « = « o« o 4 AN —rn v e e}
5 0053548 Seal Pluge + » = = » « = « o o+« ERE . o e e e e e e e 1
b 0094604 Seal Plug» « « = « « « = « « 4 [l S T ST TP i
T e e e e e e e e e e e e e e e e e e
S S e e e e e e e e e e e e e
9 3100108 Foot Lifter Lever Bushing« « « - HimiEF W F v« + - - - 1
10 0093261 Keedle Thread Take-up Bushing(Front) H:3#R UM v = (f) - 1
11 3100098 Needle Thread Take—up Bushing(Rear)#l RV M7 v+ o (38) - - 1
12 3100090 Lower Shaft Bushing(Left) - » + « FEIF v (&) - -+« - - 1
13 3100091 Lower Shaft Bushing(Right) - < « FHIT o= (@) - « « + + » 1
14 3100094 Feed Bar Shaft Bushing(Left) - «BiEVEFT v a (&) + + « 1
15 3100095 Feed Bar Shaft Bushing(Right)} + < RV ET o = () - + « -1 .
i6 3100096 Feed Bar Lift Shaft Bushing(Left})ZE U ET#i7 v = (&) - -1
17 3100097 - Feed Bar Lift Shaft Bushing(Right) ¥V L F#i7F v = FH) - -1
18 2100006 Seal Pluge = « « = » ¢ o 2 v o« R 9
19 3100092 Looper Briving Shaft Bushing(Front)/L— By~ v o (B + - - 1
20 3100093 Looper Driving Shaft Bushing(Rear) A— Sy~ vt () + « « 1
21 3100104 Adjusting Screw Bushing+ « - - - HRIFAMRS T v va s -
2% 3200251 Eye Guard, Complete Set« - - - - TFAT—FGED) « » ¢+« o 1
23 3101200 Safety Plate Support - « + ¢« « T—TFF AL — MRAE . -1
24 009784 Screw(MB-1>10) » « + + + « = « . IERT ¢ v e vn v 0o 2
25 3200252 Safety Plate » + » + + = < - . . =TI F LS V—h s s 1
26 001230 Screw(3/32-56X3.8) » « « « + » ERP e v s e e n e e 2
27 0060175 Safety Plate Holder- « - - + + « T—ZF 4L FL— R EAY - -]
28 006004 Screw(11/64-40X9,7) - - + + | NI 1
29 006019 Conical Spring Washer« - - - - MMARFET 2% o o v 0 s 1
30 000547 Washer = « o ¢ v = v v v v v ot e IR Y 1

11 000334 Wt = = = ¢+ ¢ 2 0 s o o R 2 I . 1




MAIN SHAFT DRIVING MECHANTSM Tl 5

Ref. Parts Amt,
Mo Na Descrintion e A Req.
1 1100130 Pulley  « « ¢+ « o » e s o o iy 1
2 160005 Screw(MB-1x8) - « « « « - o ., BRI . e e e e 4
3 160007 Screw(M6-1X6) « + « « » « o « - BRF - oo §
4 0093089 Ball Bearing(Right) « » « + - - - R—rRF7 Y - - -1
5 3100138 Main Shaft Sprocket(Lower) - « - A RP—Y(F) -+ + « - - 1
6 (0193090 Ball Bearing(Middle) - = ¢ « « « R—pb@F P () - - . |
7 3100132 Lower Shaft (Right) « « « « » + » TREGEY - -0 v e e e e i
8 3100122 0il Pump Driving Worm- - - - - - b e A LR R 1
9 3100127 Counterweight (Small) « « - - + NG ATZA RGN -+« <1
10 110009 Serew(MA-0,7X8) + « « » v v v L ERT - 00 L SRR
il 3100123 Ball Bearing(Left) « « « « « « « RK—RFULF (L) - - - -1
12 3100121 Lower Crankshaft « - - - » s cTFHAZ T2 e e v oo o U
13 160004 Screw(M6-1x4.8) - + + « v - . IERY e v ve v e o0 2
14 001107 Roll Pin » = « v ¢« ¢ v o o o o =y o g R 3
15 330001 Seal Plug+ + + « = « o o « = 4 & BERE  » o o v e e e P |
16 3100120 Lower Shaft{Left) + » » » » o - TFEREE) - - e e s e e e o]
17 000397 Dil Wick » ¢ « ¢ = o s « o o =« & JE -« v o e e e L g
18 000304 0i] Wick - « » ¢« = v v o v v bi:: b U I T
19 000730 Seal Pluge +» + » « *» « o « o « CEERE . . . .. e e e s 1
20 3100126 Collar(14% 215 fmm) + « « = « « be B e 1
21 160000 Screw(M3—0.5%3) - - - - + » o IERT e s e e 2
22 3100125 Looper Thread Take-up- - - - - - THREFIA- -« - - el
93 150000 Serow(M5-0,8X4) « « « « + + .« - EFT e o d e e e g
24 3100263 Supporting Plate - » - « - « + & HARBERAK - + ¢+ 0 - - 1
25 110002 Screw(Md~0_5X5) + + + ¢ « o . . ERT e o0 0 i o a L 3
26 000462 Laced Wire =« « = ="+ & & « . ‘E—-—-)Iz(;%#ﬂf-ﬁyj_[};) RS |
27 3100264 Thread Take-up Eyelet(Left) « « « HARBEEY - « - -+ + + o1
28 3100265 Thread Take—up Eyelet (Right) - CALBECE) e -]
29 110027 Screw(M2,5-0,45X3,5) ¢ = « ~ + « IEFT s v o v o v 0 v -3
30 3100262 Supporting Plate Basement - « « « M AREERSE -+« « - el
31 160001 Screw(Ma~0,7x4) + ¢+ « « «+ « + & JERT e s 0. R
32 160088 Stop Serew(M3-0. 5><15) ----- AP TRY < o0 o0 s 1
13 100003 Lock But o ¢ = = v « « v o = » HoZdeheeooen s 1
34 3100267 Supporting Plate Return Spring - s 4%+ - - - - SCEERTE |
35 110026 Serew(M3-0.6X86) - « « « « « o« JEFRT s+ 0 o0 o e e o]
i6 340004 Pine # + ¢ 4 = ¢« s ¢ 4 0.0 a « =& Boue o o 2o 2 s v 0 0 s e 1
31 3100260 Basement Shaft - = « + + o o 4 &8 -« -« BEEREEEEN|
38 3100261 Collar(6X11X5mm) - =« » » « & b e L 1
39 3100266 Cast=off Plate + +» = = « + ¢ + & S I 1
40 000531 WasheT * « = = =« + & ... Dpdrdp s v v m o a s 0o 1
41 3100268 Stop Bracket « o « « v o4 0 . AR TFE s e 1
42 116041 Serew(MA-0.7XB) « « . =« o 1 -JJ:%“/‘" R A 2
43 3100270 Supporting Plate Stops « ¢ s EfHEA B /‘7’ ------- 1
44 3100269 Stop Spring- -« + - - e e e e s BAEA R 2R - - - - 1
45 170003 Screw(M3—0,5%3) « » =+ « « « - I S A LRI N 1
46 3100372 Supporting Plate Basement CushionERfFBZ o g« o « « v« 1

(&) F7—O-TEEREXAEXEEZFLTVET.
Note : Size of Collar ==--- Inside dia, XQutside dia, XThickness.




UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM ; fa )] B 6
Ref, Parts . Amt,
Mo _ Ne Deseription fh # Rea.
1 3100280 Handwheel « = « = « « « « ¢ o o @ A L e 1
) 160605 Screw(M6=1X8) « = = « =« « « - - ERT e v e 2
3 160007 Serew(MB-1X6) » » - - N | X R 10
4 00944 Handwheel Mark - = = « « = « - « NY ERA—Ar— v o ]
5 0093090 Ball Bearing = » » = « v o 2 o o PO PP ol | [P g
6 3100129 Handwheel Adapter- « « » = « » » FHELE < o 0 0 o v o v o 1
7 0095214 Timing Belt - = » « = = « = « « e FLIUT G R e 1
8 3100281 Upper Shaft Sprocket(Upper) + ¢ » L hP—Y(E) + =« - - - 1
9 3100282 Upper Shaft(Right) « « « « - « - = 1
10 3100283 Upper Shaft Joint« = « » = « + » T 1
11 3100127 Counterweight (Small) =« « « - « - RIGUVAGE AL BN - -1
12 110008 Screw(M4-0.7X8) » + » v o v o JERDP e e e e e 2
13 3100284 Upper Crankshaft - « « « = « & 15T A A A 1
14 0069057 Retaining Ring « » » « » = « « » AR - - - - Te e e e 1
15 0093154 Ball Bearing - « = = -« « « - - e LY 5
16 160004 Screw(M6-1X4.8) - -« « -+« - TS 3 9
17 000926 Rubber Seat s = « = = « ¢ « & o . = N R R 1
18 260000 Serew(5/16-24%15.88) » - « « » - J17% 3 R 9
19 095170 Connecting Rod + + ¢ + + + » « #HaiayRe o o0 . .- i
20 . 005071 Serew(11/64-32X14)} - - « « = - IERY « v v v e e e 2
21 001174 Screw(9/64-40%10.3) « « « « o - J1% 3 A
22 0095168 Guide Fork « = = « - =+ + -+ - BBUIER = o v oo m e 1
23 004312 Screw(1/8—44XT7.9) - - » « - « « B o I 2
2 3100285 Driving Levers « « « + « &+ + + » SR UbE o+ - - - - - 1
25 120013 Screw(M§-1x15) = - « « -+ - - - IERT -+ v oo v e e e 1
26 . 120015 Screw(M5—0_8X10) » » « =« » » « BT e e v s e e e e 1
927 000555 Washer ------------- g-y:‘/.? ---------- 1
928 3100286 Spacer ------------- z.l\“.-—'i}- ---------- 1
28 3100287 Driving Shaft=~ - » = « « « = « g 310 I S 1
30 3100078 Bracket = = ¢ o » » ¢ v 0 s 0 v SR E e o e 1
31 000600 Spring Washer« « + « « « = =« ALY TP oy o s o0 1
32 005650 Screw(M5-0,8X14) » « « « « « « & IERY o v o v v v a0 e v 1
33 $063096 Needle Thread Take-up- » - - « ~SFREBURE - » - =+ =« - i
14 000532 Washet « = + « » o+ + a s+ o » o A PR Y

35 110004 Screw(M3.5-0,6X8) + « ¢ + « ¢ » QBRI o o v v s a e e e 2




NEEDLE BAR MECHANISM Fanz:ds e S 7

Ref. Parts Amt,
_No_ Na ' Deseription & % Req,
1 0065340 Needle Bar + « + + o v = o« & ﬁ-l-% ------------ 1
2 004358 Screw(3/64-40X5,68) « = » + o 0 4 ERT e se v v s 1
3 0063044 Needle Bar Thread Eyelet « - “#H&5HE+ « - - - « ¢« = - & 1
4 000548 Washer =+ » » + « + » s o s v 4 s Dwrdidp e e v v v s |
5 0093184 Needle Bar Bracket + + « - = « B - 1
] 002043 Serew(11/64-40X11) » = « « « « TEFRI - v v e e e e e e i
7-1 0093352 Needle Clamp(40) + « « » « e gHEA - e e e e e 1
-2 . 0083352 ” w48y - e e - . P R T T T 1
7-3 300%101 " N 1) B Booe e s e s e e e e 1
§ Needle(UY128 GAS) » = = « « « « & T 2
9 001906 Screw(1/8-44X 3. 4) « = « + s+ s TR e v oo e e e 7
10-1 3118021 Stitch Plate(40L) = « » « « + « - Fi A 1
10-2 3118022 " BO(dBL) ¢ v e e e e e B e e e e e e e e e 1
10-3 3118023 " v (BBLY =+« s v e . . Hor e a e s h e e e e 1
11 #69142 Screw(9/64-40X4,8) « + o« + - IR . v v e e e 2
12 110059 Screw(M3,5-0.6XT7) « « « - - - - JERY - e v v e e e 1
13 3100293 Counterweight, Complete Set« « + NFVATZAMGH) - - + -1
14 0093215 Counterweight - » = » « « o ¢ + NIRRT L P = 0 v s -1
15 003647 Serew(1/4-28X 4,8} = « « « « -« ERT e vv o0 v o0 n s 2
16 0003214 Connecting Rod Ring- « » - « « » Hgay P oo e o 1

11 3106291 Connecting Red, Complete Set - - $MBo o FGE) - » » « « » - 1
18 3100296 Connecting Red +» - » « « = » « Fay - = .1
19 0093212 Roller Bearing « = « = = « - » « S BT US e 0 e ]
20 0093213 Connecting Rod Pin =« « = - - + - #HEBEo Y FEY -+ v o v 0]
21 060321 08 Wick = » + ¢ « o o s o v « » oo U 1
22 0093186 Slide Block- = = « « « « o o o - gMEREME . o - - . |
23, 0093179 "Needle Bar Guide « « « « « » » & SR - - - - SIS |
24 - 110010 Serew(Ma-0,7X16) = = = « = » + I L e 2 i
25 3100256 HR Device, Complete Set - - - « - HREEE GRH) » « » = = » = « = 1
26 3100254 HR Container =« « « « » « « « « & BREDZ v o0 v v v 0 v v -1
27 110013 Serew(MA-0.7X8) + » « ¢+ o o 4 IR+ v v e v e e e e 4
28 /0010017 Pipe Joint + ¢ = = ¢+ + o« v oo - SR FRET e o v e e s -1
29 3100253 0il Tube = = « = <« « ¢ o ¢ = o BHAALT « =« o0 s s 1
30 210007 Felt + « ¢ o o 5 o o« o« o o 0 « » 7:,;}!,}. ---------- |
11 3100250 CUHRCp s e v s v e s e e e HRH 9P e o o v o v o v o 1
32 310006 HR Felt + « e0e = v o v o v v a0t HRRZ = b e e ae e e o v 1
23 000637 Seal Plug ------------ . ﬁf% P e s e e o 1
34 110009  Serew(Md-0.7x8) + + « » - . | 3 R AN 1




PRESSER FOOT MECHANISM R

8
Ref. Parts Amt,
N M Description & £ Req.
1 0077270 Presser Spring Regulator » » « « xR - - - - « « « -
2 0090820 Cotter Pin - - = » « =« = « CHY Y e - e e
3 000445 Lock Nut - = - = » o v o v =& -l LR
i 0065372 Presser Bar Sprmg(Outer) e e SRR s ¢ e e e ]
5 0063087 Presser Bar Counecting Bracket - =iz -+ - . . . .. 1
6 004440 Screw(11/64-408.3) » + + ¢ v BRI ¢ v« v 4 0 ..o .. 1
7 0693483 Presser Bar Gaide- = » « « « « ~JcifRpg- - « + + . . . ]
§ 004441 Screw(11/64-40X16) « « = + « « « JE
9 0060142 Presser Bar Spring(Inner) - - « - Wi kG - - - - - - «1
16 0093480 Presser Bar« « « ¢ o o v o o o . 0 0000 . 1
11 0093611 0il Protector Ring » « « = = « ~fHEIY UL+ v ¢ = o o o 1
12 0063079 Stop Collar (915X Tmm) L APy THT— = 0o v ot 1
13 001459 Screw(9/64-40X3) » « o o o = - 4 ]| 3R S g
14-1 3117076 Presser Foot, Complete Setﬁ}dﬂ) ﬁi:t(;'ﬁﬂ_) -------- N |
14-2 31170738 » ” ((}43) " e e e e e ]
14-3 3117080 ) " ” 056y - » e e e e e e a]
15 001186 Serew(9/64-40XT7.8) + - » + » ‘. -_Lt$:/-:- S IR |
16 0063280 Presser Foot Springe « « « - - « IR SR ¢ vle e e b e ]
17 0093487 Lifter Link« « « - - IRERIRIRE 1 B T I A
18 606038 Screw(3/16-32X2,2) « « =+ » ¢ c kKT - - ... Tee s e )
19 0063083 Lifter Link Lever+ » » o « + = BRI YL ZLsR—t o v v v o]
10 000630 Fastener Pin « - « « « « - N R |
21 (063084 Lifter Springe = « « » = « = - CHRTEA R e e e e e e s 1
22 (093491 Collar(83C16X8mm) = = » v ¢ « + HF— e« o v o v v wv o)
23 009604 Serew(11/64-40X5,5) + + « « = + [FERT ¢ ¢« + - 4 00008
24 0093479 Lifter Shaft « = « « = « ¢« « « & Hig Pl oo - 4 - - . 1
25 003433 Serew(11/64-40X4) « « = « = o B I R I T R
26 3100294 Intermediate Lever - « » « - « - Bodg i s—. « ¢ - . ]
27 120017 Screw(M5—0, 8XI5) « + « « « = - | vt S A S P B 1
28 0077179 Retaining Ring + + = = « « = - « A - - - - N
29 0093509 Connecting Pin + « « « '« « » - « BREE « o v 0 v 00w o 2
30 0093507 Connecting Plate + » + « « « « « @ . « v o 0 v 00 v v 1
n 0093508 Lifter Lever(Small) » » « «.« « « B L AN+« + + ]
32 004591 Screw(15/64-28%9,5) = » » + » ¢ kKT s 4 v v o .00 1
33 0066560 Lifter Lever » » » + ¢ « + « o A Lrb—0 o 0 - - IR
34 0066561 Lifter Lever Stop« = = « « « « - ﬁI%b’rl/}\—Z}\)f voenl
35 004358 Screw(9/64-40X5,8) ¢ ¢ « » « « « JERT - - v o v v v v 4]
26 0090801 Tension Release Lever s » » « « « BEBAPE » + ¢ ¢ ¢« ¢« o« o]
37 005542 Screw(11/64—40X14,5) = =« » = < JERY + =« ¢ ¢ 0 o 0 4 -1
38 0093545 Tension Release Shaft-- « = « - » RiBAGh « « « » ¢ -« - 1 .
39 0050824 Swing-proof Spring + « - ¢ - « <BHIRASSR - - - - - |
40 0065366 Presser Foot Guide Locking Pin ~@EIVIEAY + « ¢ v - v+ -]
41 0063282 Presser Foot Hinge Pin « ¢ o « - T LV DL ¢+ o« ¢ s o |
42 000327 Lock Mut - - - - - - RN - 5% & ot~ S
13 103302 Adjusting Screw(1/8-44%11) - - - JWEIRY -+ -
44 3117684 Fabric Presser =« « « « + « - R if e R
45 001228 - Serew(3/32-56%3,2) « + + v v v v ERT - s o0
) A 7—O~HEIEPFEXAEXERZELTNET,

Note s Size of Collar -«--- Inside dia, XOutside dia. XThickness.




LOOPER DRIVING MECHANISM H— Y g

Ref., Parts Amt,
Na Na Description ) e Req.
i 31093060 Looper « « « « - e e e e e e 2. 4 e e e e s v e a1
2 110020 Screw(M3,5-0.6XE) - - » « « . . R - v o |
3-1 3100162 Looper Holder = « » « » o v o« v B o v v 0 o 00 oW
3-2 3100555 o (with “UT” Device) - #  (“UI"SE@E&X)+ « - 1
4 116039 Serew(M3. 5-0,6X10) » « « + « « s BRIP4 o v oL . L]
§ 000417 Spacer(Fiber) - « » + « « « « « & Rl (F 72—} + o« ]
6 3100154 Looper Bar Bushing « « - « » « et R |
7 160007 Screw(MB~1X6) + « + « « + < L ok ... . coe e e e o
3 3100410 Looper Thread Eyelet « « « « « v b—0Rf3 + + ¢ + = = « = 4]
9 110101 Serew(M3-0,5%3) » « « ¢ v« o SRS 0. oL .. LN
10- 340008 Roll Pin ¢« = =+ o v v v v 0 (=S¥ o e LR |
11 3100156 Bushing Spacer « « + v v v o v e T YV AT —F . o o0 . o]
12 3100152 Looper Bar Guide - - = « = « - CH—EH AR - -
13 2100157 Slider « ¢ + ¢ ¢ o o s G e e CRTAH e e e a e o1
14 3100158 Sktider Holder« « » « « v = v o - RF A FERFFE - - « - - o1
15 110005 Screw(M3,5-0,6X12) + « » ¢ o+ LR« v 0 v 0 0. .. |
6 300500 Spacer (Fiber) » + » « « = - « A=Y (T A=)+ ]
17 3100159 Slider Presser + ¢ = = « « o « « ATAHFHL « o« v 0o o 0]
18 166001 Screw(MA=0.7X4) - » « v o - o bR 4 4 00w oL -1
19 3100160 . Thrust Washer« « - - - v s RFAMT T - e s s ]
20 330002 Seal Plug(Kurk) « = « « « -« o BER(aAF) e« o« o« o1
21 3160161 Looper Bar & = + + - - « « .+ .. A—rHge . 0. LRI |
23 3100153 Guide Shaft Bushipg- - » + - - - FrE A RSN |
23 3100155 Looper Bar Guide Shaft - « ¢ « « HAFEp. « » » « » «+ o o]
24 110019 Screw(Ms—0,8%X35) - + « « - IRV e v o v v oo o u ]
925 300000 Washer-o-------.oncp‘y:‘/.\,.-.ua----.z i
28 3100151 Looper Rocker Adjusting Pin« « - A— SHi2HEIEL -+ « « -1
21 340001 Roll Pi + + ¢ = =« = o ¢ .. N 4~V N S |
78 100002 Fate « v+« o - A o I .1
23 3100150 Looper Rocker Connecting Rod, €, Set A— fifew F{E) - -1
30 3100147 Looper Rocker Regulating Eccentric A— SHifErF - » » o ]
31 160003 Screw(Mi=0.8X5) « « = ¢ « o 4 . 1% 2 L R |
32 0065389 Roller Bearing « - = » « « - « - h=Ll o5 0 3 gl | SR A |
33 3100149 Looper Rocker Connecting Rod - - A— St o e o« - - - o 1
34 3100140 Looper Connecting Rod« « « « « Ar—rmg F e v oo oo b
35 005071 Screw(11/64-3214) - - « « + « - o 3 I I T L |
36 3100355 0il Splasher ‘= « « - « « C s FANRTLTY e -]
37 3100141 Guide Fork = = s + ¢« « = o v cHBLIERA + ¢ 4 ¢ 0 2 0 o . 11.:,-'
38 004440 Serem(11/64-40X 8, 3) » = v ¢ ¢ < JERT = v ¢ v v b0 .. 27
39 3100142 Looper Driving Lever = +» « « « CH— SEERE e ¢ e - - e e e 0]
10 000637 Seal Plug- + - - - Y R P
41 3100143 Looper Rocker Arm« « « » ¢ = » < b—sYUBURPE « « - » « -

42 . 120011 Screw(M6-1X18) » « ¢ ¢« vs v F Y e v 0w 0w L
43 3100146 Thrust Plate « « « « = « = = + « AGARFL—F 2e v o
44 3100145 Thrust Roller Bearing« « « - - - AZRAPMRFY T+ ene s

45 3100144 Looper Shaft = « + » « ~ « « o - P - e .

46 000740 Seal Pluge= » = = = = » « + « C e EERE . e .




FEED DRIVING CONTROL MECHANISM Efi] 3 an RN AETE 10
Ref. Parts Amt,
_No Na Description - A& Req,
1 3100217 Feed Lift Lever= = » « « « « « BUYETEm - - s . - 1
2 160007 Screw(MB=1X6) = + =+ = o o o v EEDT e v 0 e a e e f
3 0032799 Connecting Rod Pin = = » + ¢ ¢ vy FEV ¢ = v o v 4 o .« o]
4 160002 Screw(H4=0.7X2) = = = < o v e v bR e 00w e u . A
5 3100216 Feed Lift Connecting Rod « + - + T LT Fe o v v v o 4]
6 3100192 Retaining Ring = + « « + = = » = IEABE . s e e e e 2
7 3100190 Rolier Bearing - = = « « = « « - S—FLARTYF e« e
8 3100189 Differential Feed Eccentric- + - @iV xdty - + o0« v o1
9 006212 Screw(M5-0.8X6) - + « + « o - & JEFRS o o0 o0 oL v .9
19 3100181 Differential Feed Connecting Rod BV o - - « v v o - 4]
11 3100193 Connecting Rod Pin - = = « « = - gy RFEY e« o o000 2
123106194 Lever Link(Long) « - « « = » - -BRYLA—Y22(E) - - - 1
13 3100195 Lever Link(Short) - = « « + « « ~HEI LA~V o2 - - -1
14 3100196 Lever Link Pin + + + « « « « » - FEY L A=Y I E» . « -1
15 300008 Hasher + » = « « « « ¢ o« « o « DS s o v v v v e 1
16 110009 Screw(M4-0.TX8) = « « + « « o - J1 o S LI 2
17 3100147 Differential Feed Shaft Lever - - A UELS— o + ¢« o - o o ]
1§ 120009 Serew(Md-0.7X12) « » = =« = o s BFT - 0o o eoae o -1
1% 3100198 Control Bracket- « » =« « + « MRVESHTSF o b - - -1
20 3100202 Connecting Rod Guide - » « « « -« By FHA R« - - -1
21 3100200 Control Bracket Spring « » « » -« i g/ N N P |
99 240003 Pimo o 0 o o = B L e ey
23 3100103 Control Lever Shaft Bushing - - - /WEHL A—WT v/ o« ¢ -1
24 3100104 O-ring(P16) » « = « + « « ¢ B B LI IR -1
25 00933063 0il Seal + « +» « « = = =+ v . FANY = o o000
26 310020 Control Lever Shaft. « « « - - ~BIEUFML—df. - - - - 1
27 3100211 Comtrol Link Pin « » « « « = « - BV FAHY 20 - - - -1
28 3100203 Control Link » » « « « « » = « « s 1 A AR 1
29 3100208 Control Mut+ « « « « « <« - - -BIRYESHS R - - - - 1
30 001107 Roll Pin = » » » » » R - S L <L N N R 1
31 3100205 . O-ring(P12) = « « « « v o « o= . QUWE+ « v o0 v v 0o o]
32 3100204 Adjusting Screw- » « - - RELERE |k R B
33 3160207 Adjusting Stop Pin - « - - « -« CRBOTE e s e s o1
34 150001 Serew(M4-0.7x4) - » = =+ « o . JERY e o e v et RN |
35 3100206 Adjusting Knob = = « = o« o =« HRENY 2 e o s o v s s ]
36 130002 Screw(M3-0.5X4) .« « o ¢« o o J 1ol I IR, ¢
37 3100235 Differential Feed Control Lever, C. Set ﬁfj‘%ﬂﬁﬁﬁvﬂ—(iﬁ)l
38 3100210 Differential Feed Control Lever s BiEVEMILA— - « - -1
39 3100209 Differential Feed Graduations - - BiREVEER4R - » » « « - + -« 1
40 130004 Serew(MA=0, 711} = » » » o v o v JERTP e+ o 5 0 0 0 004 2
41 000505 Spager ¢ v 4 4 0 v e e e aie s R e e e e e e e e ]
42 0020350 Control Lever Stop + « « - « - - BV EES—R by -
43 000669 Washer o ¢ « ¢ o v o =« ¢ s 8 oD gird s o v o o v o as ol
44 000600 Spring Washer = « « « o ¢ o ¢« s RPNV F Tyl o o o 1
45 005049 Screw(M5—0,8X8) « « o o v o o SEREF s 0 4 2w 00w 11
46 190004 Serew(MB-1X7,5,M4,5-0,5X3) » « JhRLP» oo v @0 v o 0w oL o
1% 100005 NUE* « ¢ © ¢ « « a « o o o & SERTE 202 NP S
48 poanie Conical Spring Washer« « « « « ARV v iry « + » e




NEEDLE GUARD & FEED DRIVING MECHANISM H2r B UE VR 11

Ref. Parts Amt,
No No Description 5 Req.
1 3100243 Needle Guard(Front) Eccentric- - #%4# B =4 « - - & 1
2 160003 Serew(M5=0.8X5) « « ¢« « « v - ERY v e L 9
3 3100242 Needle Cuard(Front) Lever« - » « @ (FidEm. » - » « « - « 1
4 110092 Screw(M3-0.5X10) - = + = » « = « S . ey
5 3100241 Needle Guard(Front) Holder - » - &4 (A&« - - - » - - - 1
6 3109200 Needle Guard(Front) « « « « « - « SIEEA (B » ¢ v o e . s 1
7 110036 Screw(M3—0,5X6,5) - « = « o o - XD e e v v e e 9
8 3100246 Needle Guard(Rear) Lever + +» + - $F2& (@M - - -« « + -1
9 31002435 Needle Guard(Rear) Holder« +» « «SFZH (B)B« « « - v + « -« 1
10-1 3109201 Needle Guard(Rear) + « = « = « -« a Al € ) IR S 1
10-2 3108210 U hn @atra) e e e m o (EEEE) - - e . 1
1 3100187 Feed Regulating Stop = « « = « -« HVRHGA TS - - o - 1
2 110004 Screw(M3,5-0,.6X8) « « » « « « « ERY e v v v e e 3
13 340001 Roll Pin » » + = = o v v v o = S - 1
14 3100186 Conical Spring Presser + » « ¢ «WAFHT - =« o v o 0 v 1
15 130005 Serew(M2—-0.434) « « « « « o - . B A LR R R 2
16 3100185 Conical Spring « = = = « =« + » 1 s S I A 1
17 3100183 Eccentric Cam=- - = = = » = = « EVTHEL A o0 v 1
18 000723 Stop Pim + ¢ ¢ @ v om e e e ARG FEL s e e - 1
19 3100184 Eccentric Pin- = » = « o « « o & %y:nﬁf_.-__riz:/h"“/ R |
20 3100182 Main Feed Eccentric, Complete SetXY=xf (B - - - - - - 1
21 110072 Screw(M3, 5~0.6X6) » + ¢ o s+ ERP v o v m e e e e I
22 110023 Screw(M2,5-0,4X3.5) « - - - - - IERS e o e v e e s e 1
23 009736 Serew(Md-0, TXEB) = » + + = « « - IERP « v oo v e 3
24 3100188 Main Feed Bar Driving Connection ERRU V2 v « « o« o 4 1
25 116021 Screw(Mo-0,8%18) « « - « « « « & B N N LA 2
26 0032853 Driviang Connection Bushing - - BRIV 2Fvira . - - -1
27 3100225 Feed Bar Guide{(Upper) - - « - « - EIBHALE(E) - - v v - 1
78 160007 Serew(M6-1XE) + « « + « « « « » T 9
29 3100227 Feed Bar, Complete Set + « » « HUEBGEE) s ¢« - - o s e . e 1
30 3100221 Differential Feed Bar» - + « = BRRUE -+ v v v v v v e s 1
31 3100222 Main Feed Bar- = « = « + « + » BE 3 - R SIS |
32 3100231 Feed Dog Key = = + = = + « = « I T Y
33 3100224 Feed Lift Block(Rear) « « » « « - BEI(HE) -~ o s 1
34 3119021 Main Feed Dog(40,48,56) - « « « » BEY o e 1
35 3119020 Differential Feed Dog(40, 48,56) - RijEY - - - - - EESE R 1
36 3100226 Feed Bar Guide{Lower) « » « » « - BIAHAE(CF) oo e e 1
37 110035 Screw(Ma=0,72€10) = « + + o+ 4 o IERT e v e 0 v s e e 2
38 3100213 Differential Feed Bar Driving Connection FFEV Y2 » « + + 1
39 3100215 Oscillation Adjusting Becentric - HRX Y piERAS sy - - + 1
40 000199 0il Wick = =% o @ « = » = + + » A e e e e e e 1
11 3100214 Driving Connection Pin « & « « » AEY VY - - - . 1
42 160006 Screw(M3-0.5XB) = 5 v oo o . o HRRT e e s e e 1
43 000750 Seal Plug« « + - - cee e s oA BERE- - - v s e e e e 4
44 3100212 Differential Feed Shaft+ = = - - FiBYHEL~ « » « « - « « « -1
45 0093383 Feed Lift Block(Front) - » - = = BB « = r e e - 1
46 3100218 Feed Lift Shaft« = « +1e v o v s BY LT# o cev e v r - 1
47 000387 011 Wick + + » = ¢ « « ¢ « o o« AT c o e f e e e e 1
48 3100219 Collar(11X18X11lmm)} =+ - « - + - BF— e e voree 2]
49 160004 Screw(M6-1x4.8) - « » « o - - - 1 S R IR R 2
50 3101300 Feed Bar Guide(Upper) (Right) - - F#VEFALF(EICH) - - - -1

() HF7—OTHREAEXAEXBEERLTWET.
Note : Size of Collar «-e-: Inside dia, XOutside dia, X Thickness.




KNIFE DRIVING MECHANTSM : AAEE 12

Ref. Parts ‘ Amt.
_No_ __ Mo Description i £ Req.
1 2110034 Upper Knife Holder = = « « v o « FRARE - « « + » ¢ o v - 0]
2 3110037 Upper Knifes + « « v = o« o o o @ J:‘){;( e84 b % s 4 s e 1
3 110031 Serew(MA-0.7Tx12) ¢ » « @ o v JIERT - o 0 0 v v o a0 9
4 3110932 Lower Knife Holder - » « « « - FARG + « <« ¢« e el
5 3110038 Lower Knife« » « » = » « » - s FAR e e DT |
6 110043 Screw(MA-0.7X14) = « « ¢« v ¢« o o JLFRT o+ 0 0 .. LR |
7 3110033 Lower Knife Holder Bushing - + - FARBS vz« - -« «1
8 110046 Screw(MA~0.8X12) » = « « « + . EFRT e v v 00 S |
] 110038 Screw(M3,5-0,6X10) « « « « » -« 13- 3 S e ]
16 3110170 Lower Knife Holder Bracket « » - FARXBFF&ro b+ « v - -1
11 120013 Screw(M6~IX15) » » + ¢« + « & < JERY . - - . . Y
12 000652 Knoek Pin+ » + ¢ + o o « o o o & }yﬁt“)/- 4t e e e o 2
13 3200088 Collar(8X13X6mm) « « - - - el TF— e s e e e e .9
14 1650000 Screw(M3=0.5X3) = + ¢ v = o o v FHRT 0oL e e e e g
15 0094577 Upper Knife Spring + « = « « - -« EARAR e 1
16 3116051 Upper Knife Adjusting Lever - + + LA RFAHILA—- - « - - +1
17 120001 Screw(Md-0.7X14) « + ¢ + + + + BRT « ¢ o 0. v e
18 3110031 Upper Knife Shaft Bushing-. - - « EAREF o=« + « « 0 1
19 3110038 Upper Enife Shaft» + « « « » « « ARG « « « - cee e ]
20 3110174 Link Cover{(Lower) Unit - - - - - Yo HA—=(FIGE) - - - -1
21 110013 Screw(M4-0,7X8) = » « « « « « « IEFRY v o v o 0 v oo g
22 3100309 Adjusting Lever Pin- - - - « « « ffliL s S—rr - o - - . |
93 000528 Washer « » = = = « « « I 2 I T |
24 100003 NUE v e @ =« @ v s 0t e e e iy R e e e e ]
25 3110173 Upper Knife Driving Link « « « « EARY T ¢ v v v 00w 1
26 310017 0il1 Wick » » « = » » N YRR -
27 000755 0il Wick Pin = » » » ¢ o v o o CHERIBA Y - - - 0 v 4 0 2
28 0063138 Upper Knife Driving Link Pin - - EARUT W Z Y - - ¢ ¢ o . ]
29 110041 Screw(M4-0, 7X8) « « « « o « 4 ERY - v vv e v e n
30 3110172 Upper Knife Driving Lever+ « « + EAR L e o o« + . . vl
31 0003657 Screm(Md=0,7X3) + + v ¢ s 0 v W IERY e o 0 0 0.0 .. -1
39 000730 SGal Plug+ » » » « » « o = « o « BEER .« c h e v e e e o]

(%) HT7—OTEANEXAEXELZHLTVET.
Note : Size of Collar ----- Ingide dia. XOutside dia, XThickness,




MISCELLANEQUS SUCTION PIPE AR R - 1 3:

Ref. Parts Amt,
_No Ko Description ) £ Req,
1 3110171 Suction Pipe Holder« + + - = - « TIAEmAE - -+ - - o - 1
2 120018 Serew(Md-0.7Xx10) - + + « = « & CERV - e a0 e ey p
3 3110169 Suction Pipe(Upper) - = -+ - - = « BOAE(E) s = v v v e a 1
4 009736 Serew(Md=0, TXE) « « o = = « « & S 2 PR
5 3110180 0il Defender » « « = « « ¢ - o EY BBy - - - - . el
6 110008 Serew(Md-0.7x5) « « « « « o . R e v o v i v ey
7 3120033 Suction Pipe(Right) » - - + - BB CE)Y - e - e e e e 1
8 0012480 Dust Hose(2500mm) « = « - « « « . HEER—R - - . - N
9 0013648 Hose Band» « =« ¢ =+ ¢« « = o biT P2 0 9
10 006921 Wood Screw(pd, 8X25) « « + o+ « REV - v v v v v v v i 4-
11 6010260 Vinyl Tube(4% 2, 5mm)} « » » » « - S VT &

12 1094002 Reducer(gp6Xd) « « « « o « « o & [ R 1
13 1098012 Hand Valve =« « = = v ¢ o o o o NRALT e e 1
14 350006 Wood Screw{¢3.5X32) « - « - - - KFP e vvv v 2
15 0010261 Vinyl Tube(6>X4mm) - « « « - « [ VL 00

() E=—no PEE ORI RE L B X R 5T S0,

Note : As for Vinyl Tube, your erder must be accompanied with No. and lemgth. _




LUBRICATING MECHANISM S 14
Ref. Parts Amt,
No No Deseription & £ Reaq,
1 0065453 011 Receiver « = « « « o =« o & THETEL s = =+« « ¢ v s 1
2 110012 Serew(Ma-0.7X5) - « « = « « + . ERT e e oo a0 6
3 460234 it e = » v = o o o « P ) T 1
1 3100350 Needle Bar Connecting Rod 0il Pipe w v FiH/ A F - v - + 1
5 160001 Screw(M4-0,7x4) « « + « - 4 . . IERY « = v v o oo L 1
6 310027 il Wick + = = » « + = o v v v a B (4530mm) - - - e - o 1
7 0020551 O-ring » = » « = + = s « = & Y A 1
8 0063251 0il Tube Stay+ = + = + « « & « RAAFEDT - . |
9 3100346 0il Wick Holder« « « = + « « « - $Hifo v FRCEER - - . . . 1
18 004353 Serew(9/64-40XT) « + « o - o & - B T I 1
11 3100060 0il Filter Cap = « = = « + « - . FANTANIF T+ o ]
12 116031 Serew(Md—0, 7X12) « « + - « « o & F 1o A I 3
13 3100061 OoTig » * = = » + ¢+ o & & 4 . OV F e e v ii i e i
14 3100345 0il Filter + « » « « v o o o o FANTLNEF oo o 1
15, 3100329 0il Filter Connector =+ = » + « + AN TZ L AFPFE- - - . . 1
i6 6063217 0il Filter Screen Clamp+ + « - - I8 « « ¢« = = ¢« &« 1
17 0063216 0il Filter Screen« ¢ « ¢ « « « « TFilE - » v v v o o v e a 1
18 0063234 Felt * = » = o o s 4 « o 2 o o« 7S 1
19 0063235 0il Tube(3x5X500mm) « » « « - - AANARLTF e o o 0 v v o 1
20 0065452 Draining Pipe+ « « = « « + « ¢« & BEARAT - s e e e 1
21 3100353 0il Sight Top Nozzle - « = - + » - e I R 1
22 2100357 0il Tube(Long), Complete Set « - #&EW S (EIGR) - - - - - 1
23 0631831 i 0il Tube Clamp = « » + « « « - - BHBE - s 00 o0 12
24 3100335 0il Tube(4X<8x290mm) +» » « - - - FANISALT o o o v v a e 1
25 0090930 Non-Return Valve Unit - - - « « « Pk GE) - - - 0 e - - e 1
26 3100336 0il Tube(4X6XT5mm} - - » « « -« FANINAT e 0 0o o i 1
217 0037668 0il Tube Joint, Two Way-. « - - = FOEMTE - « -+ ¢ 0 v o e 1
28 3100332 0il Tube(dXBX3Tmm) + ¢ - « = « AL« o o 0 v o 1
29 0037669 0il Tube Joint, One Way+ » « « - FOI&HEE« - » « ¢ « -« &« 4
30 3100342 Lower Shaft Oiling Outlet~ » « « FHEQMWE - - - + « « - - . 1
3 3100358 0il Tube(Middle), Complete Set - AL T(HG) - - » « & i
3% 3100331 011 Tube(4X6X3lmm) » « « » « =« FANIRALT e o 0 0 v oo 2
33 3100343 Lower Shaft Qiling Shower: - - - TSI +T + - - - « « . 1
34 3100334 0il Tube(4x6X110mm) + « - - = - ) A 1
35 110609 Screw(M4-0,TX8) + « « « + « « & ERT e e e e e 1
36 004124 Fitting Stud(Short) « « « - - o EHEERARE) - - - - . 3
37 000587 Seal « 0 ¢ fih e b e e e FE T e v e e e e 10
.38 004126 Fitting Stud(long) « + « » - e o EBHERAVR(E) - - - e i
39 3100356 0i1 Tube(Short), Complete Set « - AWM AP (&) EH) - - » + » 1
40 3100328 0il Pump, Complete Set s « « « - W FGH) » » 0 v - SENENREEE |
41 0020711 0il Pump Driving Worm Gear « =« » Wp—AF T = ¢« =+ « « + o
42 009526 Screw(9/64-404,4) « = » s o o 1 3 L L
43 120013 Screw(MB-1X15) » » «ie s BRIV e e e e e e e e :
id 0090918 Suction Pipe « = « « = = « = +/s BAIAT + v o o 0 v s v a
45 000419 Nut = = = ¢ o = 0 s v 0 o uina s AR IEAF o R
16 3100349 0il Nozzle for Worm Gear - +» « +J&HIASAL T - -« - & o o v v
47 3100344 Dustproof Plate« « « » « + « « & BEEEfR » » = v o ¢ o o o o
48 3100330 0il Tube Stay- = » » » ¢ v o« » FARIL TR _
4% 0021010 0i1 Sight Gauge« » + + ¢ « « « « F AT e
50 310026 0il Wick « « « = = &« o o 4 o'W R (48-150mm) - ¢« - - - . 3




SPREADER MECHANYSM £ U RA-— S 15

Ref, Parts : Amt,
Mo No Description fh & Reg.
1 3100302 Connecting Rod, Complete Set + + r—R e F@EA) « - - - - - 1
2 31003060 Eccentric- - » « « - R T, et A R -1
3 160003 Serew(M5-0.8X5) + ¢ v v v C L ERP . 0.0 IR
4 0077322 Roller Bearing = « « « - - e e me BT Y v . ]
5 3100301 Connecting Red = « » ¢ ¢« « « s —rlmo .. . .. |
6§ 0094566 Retaining Ring + + « = » « « « & E1o9-3 - s e el
7 110009 Screw(M4-0.7X8) + + « - » S |- F & |
8 300006 Washer « « o« ¢ + « o o « o « & 2 T
9 3100309 Adjusting Lever Pin+ » » - - SR 1 AT i
10 000528 Wagher « o  « + = o « o = « o » Todid s o vn 0 s el
11 1000603 Nut (M6-1,0) - - - - - R 2 L L 1
12 0032646 Collar{l2X20X8mm) + « - - « + -« HT— e v v e 1
13 009604 Serew(11/64-40x5.5) + » - « - . B I IR
14 3100303 Adjusting Lever« «+ = = » « « « &« WMEILN— - - ... oo el
15 120013 Screw(MB-1315) - « « + + « = I 1 cee -
16 3100304 Driving Shaft « - « « « = o o o o e - b e v oo - ceel
17 3100305 Rocking Arm+ « » =« = « .« - T e -3 ) N NN |
18 160007 Serew(M6-1x6) + « - - - - | - 2 TN =32
19 0083051 Rocking Pin s = « « ¢ ¢ v v v v c gl qBU LA+ 4 0 00l
20 0063053 Spreader Bar « ¢ ¢+« a0 0. e - X RIS |
21 0063056 Bushing Ring « » » » » + « - - A S e A
22 0063057 Collar(I0X18X Tmm) - = « = « « « b R N vee]
23 008526 Screw(9/64-40X 4. 4) - v « ¢« v o R v v b e . 2
24 3100397 Spreader Holder» o « = « = « « —rfe o o -0 0. «1
25 3109310 Spreader -« ¢ e ¢ o i e L Y BRA—ITe o 0. LR |
26 110031 Screw(M4-0,7x12) - <« » » « « L >N B s e o g
27 3100306 Rocking Arm, Complete Set- = + + A— B UBG) « » » « - -1
¥ Applicable Models (GERIERE)
VC3611-1451-D VC3611~156L-D
VC3711-1481L-D ‘¥C3711-156L-D

) H7-—OTEREREXAEXIFEEHL TWES,
Note : Size of Collar =«v+- Inside dia. XQOutside dia. X Thickness.




16 MISCELLANEQUS TOP COVER THREAD 5 U SHIE - 16

{
;
i Ref. Parts . ’ Amt,
i _No_ Na Description it % Req.
1 0093863 Thread Teasion Spring Cap-+ + « « RAFFAFRF %7 (L) - + « |
{ 2 3100036 Top Cover Thread Tension Spring - iV AFHFT/ AR - « « « « « « 1
3 0090071 Thread Tension Spring Retainer * REEFAFX ¥ w7 (F)- - + 1
i 4 900177 Felt o o + « o « = ¢ v & « = « Tt b v oe e e e
: 5 003f111 Tension Disc » + ¢ ¢ « = « o & . b I 1 P 7
6 069835 Tension Post + « « + = « = = & . BT s 1
7 0090812 Tension Pest Ferrule « « -« = - « AEFHERFEL - « - - « < . 1
3 p090856 Tension Disc Eyelet « » = « « « « HRBLIRE s « -« 0« v 2]
9 F090807 Thread Lead-in Guide - » « + « » RATFHERE - - 00 1
10 3200048 Top Cover Thread Eyelet{Left) - - #iV BB E) - + + « - « + 1
11 110009 Screw(M4-0_7x8) + + « + ¢ « o & B S R R 1
12 3200049 Top Cover Thread Take-up +« » - - HFUREY - « « « + « . . 1
13 00206119 Thread Eyelet Pipe(Short) « « « « BZBAALFEE - + - - « - . 1
- 14 0093528 Thread Eyelet Pipe Stay+ « « - - REALTET - 1
: 15 604353 Screw(9/B4-40XT) + + = « « o« . . J1 o i
f 16 0600539 Washer = ¢« ¢ ¢ ¢ = o ¢ o v v 4 W Dwi/d e o o v o s on o i
s 17 3200047 ) Top Cover Thread Eyelet (Right) -~ #VAEGE) » » » - - - + & 1
T 18 000541 Washer = » » ¢+« o 0 o v o g R T 1
Py B L T T T T R I
- 20 0093365 Top Cover Thread Eyelet- « « - - i O 1
0~ ‘ -
i 21 001900 Screw(1/8=44X3.4) « » -« « + - BET R 1
e 22 3100100 Spreader Driving Bar Bushing - - §§Y RA— TP vz - « -1
el 23 0063055 01l Seal - » « = ¢« ¢« & ¢ v o o . FAN—Hr v o 0 v o i
-4 24 3200063 Spreader Shaft Bushing(Left) « .« 5V RN —r 7 v oo (B) ¢ 1
E,@,‘,\#\/i 10 25 3200064 Spreader Shaft Bushing(Right) - + #FY HA— BT v = () - 1
N 11 26 3100081 Top Cover Thread Guide - » » + « N DEY 3. I 1
ey 27 0063074 Supplementary Thread Guide « + « INGHFBHB+ « - « + « - » 1
28 001818 Tension Post « = « + ¢ ¢ + v o & RFEFE e 1
29 0037108 Supplementary Tension Disc « « «/GBFHEL - « » « = « + + - 2
30 0635813 Supplementary Tension Spring - - #FU REETF <%« + - - « - - 1
31 090350 NUbs » o ¢ « = o + o o s o o o s Frhoe e s e 1
# Applicable Models GEIFEHERE)
VC3611-145L-D VC3611-1561L-D
VC3711-1481-D VC3711-1561-D




e A

17
PULLER MECHANISM(1)

PULLER MECHANISM EXCLUSIVE PARTS(1)

Ref.
Nao

A0 OO0 =1 Y N R L0 BD

Parts
No,
3100625
120019
0779
3100006
3100607
3100604
160007
0065398
009604
3100626

0065395
3100605
3100608

120012
0065400

001174
0060109
0065401
0065402

060613

000306
0032921

160001
3100602
3100193
3100623
3100603
3100601
3100600

160003

190007
124008
00530

3100636

17
Amt,
Description P £ Rea,

Upper Feed Roller Shaft Bracket - ko —J87 I 4w k- -« « 1
Screw(M6-1X18) + « + + « o v v IRHT e v 0 v v e e ey

Knock Pin+ = = « = = « w = = « & PR B AV 3
Seal Pluge « = = = =+ = =« « R e e ]
Roller Shaft Bushing(Right) - « - Lo—F@i7Foira ()« -1
Upper Feed Roller Shaft Lever- - o — Tl - - » « - - - 1
Screw(M6-1X6) - - « - « N 15 3 R 9
Collar{14x22X10mm) =+ » « « + « FF— =« « = + « = e e e w1
Screw(11/64-40X5.5) = « « « « « Jh$-.‘) ........... 9
Roller Shaft Bushing(Left) + » » bo—F@i7 v =(E) - - |
0il Seal =« = « = = « « « o o o . F AT e o v s e e e 1
Upper Feed Roller Shaft« « « « - Ee—Zdf- - - - » » +» + 1
Upper Feed Roller Lever« « « « - R L A P o U i
" SC[BW(ME—IXZU) | 8- 3 IR |
Upper Feed Roller Lever Rod+ » « Fu—FLi—gy . 11
Screw(9/64-40X10,3) « « o+ +» +ERP o o 4 00w 0 0 .3
Ball Stud+ + ¢ « ¢+ v s+ s s o =« Fp—F L —as FE: - -1
Upper Feed Roller Lever Pin- » » Eu—=F L=t e o« o 1
Upper Feed Roller Lever Rod Sleeve Loi—my RAD—F+ - -1
Washer + + + + + 5+ & = « & = = &« R R 1
Hut e« » = ¢« o o ¢ s o o s o s o« —j-‘y }\ ..... T N |
Upper Feed Roller Driviag Red Pinko—F oy Py - - - - 1
Screw(Md-0,7X4) + + + + ¢ o o lERY = ¢ o 0 0 000 .- 1
Upper Feed Roller Driving Rod- + Em—F o F v o v v v 0]
Retaining Ring + - = - = - » - E-3 T 8 VY S 1
Roller Bearing = = = - - » - - e RART U e e e ]
Upper Feed Roller Regulator, Complete Set kwr—7SHEigR () 1
Upper Feed Reller Eccentrice » + Eu—FmEPpgire o o« - 1
Upper Feed Reller Regulators + « Lu—S &g - - -« - - 1
Serew(M5=0,8X5) =« « « « o + = « JER e s o o v v v v v 0 0]
Adjusting Screw(M5-0.8X6) « - -FHRY + ¢ o+ v ¢ oo 1
SCI‘EW(M4‘9,7X8) D e e e 4 s o_”:$""/‘" ........... 1
Washer « « » + o+ ¢ o o o ¢ o o @ b RN |

Upper Feed Roller Shaft Bracket, . Setbu—J@7 %4 vk -1
See page 10+ » ¢+ v o« s e e e PR 3 P




: 18 . ‘
i PULLER MECHANISM(2) EEI{,FERPEEEI:ANISM EXCLUSIVE PARTS(2 ]Amst
: _Na Na Description ) £ Req.
1 3100611 Upper Feed Roller Yoke « = « - -« ka—-Fge-r .00 1
) 120012 Screw(M6=1>20) « = « « « =+ » « IR e v e v e 1
3 3100612 Upper Feed Roller Yoke Guide « * ko—Fa—2H L K- « « ]
4 116009 Serew(Ma=0, TX8) = = + + » + « « T 3 v e o B
5 3100613 Upper Feed Roller Yoke Pin + - « Eo—Fg—2 -« « « i
£ 003662 Serew(ME-1XE) « + oo oo b o oo s EFRT oo e 1
7 0090620 Cotter Pin = = « « = « « « - o BYEY . e e 1
§ 006270 Screw(9/64-40X0,5) « + « + + o TS DRI I Al
9 160001 Screw(Md=0, TX4) « « o « « o « « i S R AR )
10 0060056 Retaining Ring « « « = « = « -« O IV A 1
11 3100617 Clutch Driving Shaft » « « « « « 75 woFHy - » o ¢« v - 1
12 3100616 Cluteh Driving Shaft Bushing(Left) ZF o FMT v a () - - 1
13 0065414 Clutch Driving Shaft Bushing(Right) 7 FwFihT v &= () - » 1
14 0065421 Cluteh Tension Sleeve = « - « « - PGy FFUar A —F 1
15 0006145 Adjusting Nut » « +» » ¢ » « = = & BWEiF o R oo 0 m e 0 2
16 0065420 Clutch Tension Spring» +» = = = - G FFraweige - -1
17 3100615 Clutch Driving Lever « « « = = -« PooFRE) - - r s - 0]
18 000308 Wit e o ¢ ¢ oo oo v a o o v T 1
19 007621 Screw(9/64-40X8.5) + + « ¢« o o BFRY e e 12
29 0095061 Clutch = = = = = « « =« = o « o HGrFe v o e e e e 9
21 3010022 Clutch Spring(Thick) + + + « + « PFrFRRR) 0o v v e 6
22 0095068 Clutch Spring Seat « » = « « = » R R At I R 6
23 0065417 Clutch Roller s + « ¢ « + ¢ » - = ZPIrFa—F e ]
24 3100618 Clutch Spacer« + « « » » « « - - BT Rl —P - 4 2 - . 1
95 160605 Seraw(MB=1X8) » = = = + « = + s R e o e v i e e 1
25 0095065 Clutch Spring« « = ¢ ¢« « « ¢« + o Vv A At SRR §
27 0065415 Clutch Sleeves » « = » + = o « = VI FRAYN—F » e o v . 1
28 0065418 Clutch Check Plate =« « & = « « PIFHE) -0 . 1
29-1 0065422 Gpper Feed Roller(30 teeth) » + » Lu—F (301) = » = « « = » 1
29-2 3101354 ¥ (50 teeth) (Extra) ~» (50M9) (4&7&R) - - -1
79-3 0065468 " (26 teeth) ( # - ) #  (BHD( # ) -+ o1
29-4 0066735 ¥ (24 teeth) C » ) » QQ4UYC #» ). - -1
29-5 0066737 n (20 teath) ( # ) »  @OLC # ). - -1
30 3100638 Lower Feed Roller Support, €. SetFo—F¥FE—F @) - - - -1
31-1 0065461 Lower Feed Roller(i5 teeth) - « - Fm—Z (16} -« - « + = « 1
11-2 3101355 " (25 teeth)(Extra) » (2510) (4§EER) o |
31-3 0065469 " (13 teeth){ » ) oo Q30D o+ ) e - -1
31-4 0086736 " (12 teeth) ( » ) v QU » )+« -« -1
31-5 0066738 it (10 teeth)( » ) » (10U » )+« -1
32 060492 Corrugated Washer= « » = = = + g AV R 1
33 3100620 Lower Feed Roller Support« - = « To—F%H—pF . « oo o o]
34 120006 Serew(MB=1X12) » =eix = v ¢ o1e J 1 S I I 2
35 000779 Knock Pine » = = =+ » e s o 2t VA A R 25 :
36 3100622 Lower Feed Roller Shaft - « « « -« TFTo—FHf s« 0 ¢ s 0 s 0 1
37 150001 Screw(MA-0,TX4) - « « < « « « - J 1 A N L 2!
38 3100621 Lower Feed Roller Covers + = = - To—FEHhs— o .. 1
39 130002 Screw(M3-0,5X8) - - - - -+ 0 bR e e e e %
19 0065431 Supplementary Roller Support - - #fillfw—F Huftil i
3% Ref No. 41 to 48 =veee See the following page. U {
T




18

45

PULLER MECHANISM(2)

PULLER MECHANISM EXCLUSIVE PARTS(2)

18
Ref. Parts Amt,
Mo Na. Description Rea,
11 000538 Washer =« « + + + » e e e ‘e
42 0065435 Supplementary Reller - - - - « - -1
43 0065436 Supplementary Reller Stay(4) - - #HBlu—FFIT@W -« - + +]
44 0065437 Supplementary Roller Stay(B) - - #BIow—F%ET@®) - «'- « «
45 064730 Scraw(l/8—44%5,3) « « « ¢ o« vkRT o0 o L.y
BB+ v v e v e a e s e e e e e e s e e e e e e e e e e e e
47 « 0 e 0 o e e e e e e e e e e e e e e e e e e e e e e e
48 _—— See page 13- - « - = « & R IR E Sty < B P .

3 Ref.MNo, 1 to 40 ----+ See the preceding page.




19

PULLER MECHANISM EXCLUSIVE PARTS(3} At ey H 13, 19
3 Ref, Parts . Amt,
%LER MECHANISM (3) Mo _Nao Description & £ Req,
1 (065381 Upper Feed Roller Lifter(Right) + Eu—-FEFEY - - . -]
2 004440 Serew{l1/64-40X8.3) « = v v - kR o o oL Ly
3 000538 Washer'-°'----""-7)?/"\’"‘-".‘--3
4 000334 HUt @ = o o = o o v o o o o o« F b e e ey
5 0024979 Flexible Wire Clamp Bushing - - -« 7/{’(’1]:)*7’? PZC R I R 2
6 006075 Serew(11/64-40%6) - - » « « « . EFx¥ . - s e e D
7 0067126 Lifter Connecting Plate+ « = « « kp— 7%/}*@#& s e e e ]
8 0065374 Upper Feed Roller L1fter(left) clku—FEF(E) - - .
g 3065375 Upper Feed Roller Lifter Pin + - Fu—F@F Yy - o . . . L]
10 0035027 Retaining Ring + + « + + + = «  RRw YLl o oL 09
11 0065376 Lifter Conrecting Plate- » - J:.D*—7ﬁ5J R
12 006038 Screw(3/16-32X2. 9}« » + v« s kZY - . . .. L
13 0065407 Roller Press Bar Bracket - - « « fpo— 71‘5}’:‘1&1’&3’\— LR
14 005650 Screw(M5-0,8X14) - « « « .+ . ERY e e s e n o0
15 0065402 Lifting Lever Sleeve =« « « + - cku—3 I/f\—R}_'f AN |
16 006411 Serew(11/64-40X5,5) = « « « » L1537 S voeoe o]
17 000340 N S BYZF YR e e e o]
I8 009931 Stop Screw(11/64-40%26) « - - '?\I“)/\"ﬁi*y' R |
18 3100614 Roller Press Spring« « « « ¢ « % Fo—Fo R - - v« » + |
20 3100610 Upper Feed Roller Bracket+ - « + ko573 gk s » « o]
" - 21 009753 * Screw(M6-1X35) - -+ + - - Ce et ERT e e g
72 009779 - Knock Pin- « « «+ ¢+ ¢« « -« . LA N R
{ 23 6065405 Roller Press Bar Bushmg(Upper) _L—,n~—-7#¥1ﬁ7/v-1u;) -1
i 24 160007 Screw(M6-1x6) - - .+ . . R -5 5> R . -1
' 25 3100609 Roller Press Bar Bushing(Lower) + ko —Fficir v o ("F)‘ -1
_ 26 0065404 Upper Feed Roller Press Bar -+ - S =Eub s iihac - S AR |
- 27 B034117 Retaining Ring « + = + + « « « e X huFPeF s o = v o .4
28 000690 Stoppln............x}.\yj]:"/........l
29 000613 ¥asher - = « « - L P A7 U |
30-1 0067111 Upper Feed Roller Lifting Lever * FESY - -0 0
30-2 3101220 9 ” x (for ST-8) » (ST-AOKER) - 1
31 000487 Corrugated Washer« « - - « « & 3 AV A §
32 170008 Screw(M6-1x09) - « - ¢ o0 - .. o 3 N I IR |
33 3100637 Upper Feed Roller Bracket, (. Setbw—FFF 4w h (ﬁﬁ.) + e a]
(#%) Ref.No, 33DPart No. 10063101 T~2— 3 DRef, No, $5FTA18~2— P DRei. No, 48>
W& & A72Part No, T,
Note : Part No. 3100637 of Ref. No. 33 contains the part number of Ref, No. 35 on
page 17 and Ref. No, 48 on page 18, .




20 S . ] ' . VC3611-156L-D, 145L-D, VC3711-148L-D, 156L-D EXCLUSIVE PARTS FTEFARBEE 20

‘ : Ref. Parts Amt,
VC3611-156L-D © _No._ No Description i £ ) Reg,
1 3117088 Presser Foot, Complete Set(156) = (i) « » « « « « + » . .1
2 001186 Screw(9/64-40X7.8) « + « « . . CIERY - e oo
3 0063280 Presser Foot Spring- = « « + « AR L0
4 0065366 Presser Foot Guide locking Pin *EU LAY v « o v v . . . 1
5 0063282 Presser Foot Hinge Pin » = « « + T 0P v v v v . . -1
B 000327 l.nckNut-------°---'D‘)’¢'f“?]‘"°'-"'1
7 003302 Adjusting Screw(1/8-44X11).« - «BEEIFT - + « « « « 4 . W - 1
3 3117084 FahricPresser---°'----Fﬁi§’$ﬂ"—--'--------1
9 001228 Screw(3/32-56%3.2) + « + « . . CERT e e o o0
10 3097052 Presser Foot, Complete Set(145) « #m(f) » = « « « « + v & o]
11 3099104 Needle Clamp(45) + « « « « « 'ﬁﬂh){j AL B T EI |
12 30698044 Stiteh Plate(45L) « - « - = « . cEHRe - e s oo -1
13~1 (093356 Needle Clamp(48) - » = o = « & 1 1= S
13- 0093357 ” (B6) v v v v e e e
14 001900 Screw(l/8-44%X2.4) « « « « . . CIERY - e s o e o g
15-1 3117122 Presser Foot, Complete Set(148) -z (M) - - -+ - - - v L g
15-2 3117124 L L (156) - " R R D
16~1. 3118024 Stitch Plate(48L) = « « « « . « #HE - . - - L R O |
16-2 3118025 n (56L)-.-...-.”.-.....-..-.1
17 0093863 Thread Tension Spring Cap+ - « - HEF RFE Y v A(L) » - -1
I8 0090314 Needle Thread Tension Spring - CHRETRER e e e e
19 0090071 Thread Tension Spring Retainer + HFHFERFX v v F(F) - -+ 1
20 0oe177 Felt..............71)],]-...........1
2t 0031111 TensianDisc"""'°";"ﬁﬁ?‘ﬂﬂ."""""z
— 22 009835 Tension Post = - - « <o v o v o BEATHE. . .. L. ... L
VC3711-1481-D 23 0090812 Tension Post Ferrule « » » « + « KEHPHAEL « » + + « « o]
VC3711~156L-D 247 0090856 - Tension Disc Eyelet« = + « - « AFHFPHAE « » « = » « » - |
25 0090807 Thread Lead-in Guide » -« e RETEAE - - - e




VC2645P-D(1)

YC3845P- EXCLUSIVE PARTS (1) ' R 21

Ref. Parts
Joo Mo
1 3110186
2 3110199
3 000538
i 10009
B e e v e e
B o o s v n e
P
b3 130056
9 110012
10 0094201
11 3110197 -
12 110011
13 000669
14 3110198
i5 0085233
16 (00535
17 000644
18 004358
19 0094664
20 009604
21 000588
22 0667031
23 3101260
24 000069
25 000426
26 3110195
27 3110194
28 110035
29 3110193
30 3110192
31 3110191
32 3110190
33 130007

34-1 3117094
34-2 3117092
34-3 3117090

36 001186
36 0063280
3 1065366
38 0063282
39 000327
40 003302
41~ 3110201
42 3117048
©43 . 001228
44 3110200

Note : Size of Collar

Amt,
Description & £ Req,
Front Cover(Upper) = » « « » « BB — () e -« o« . 1
Fabric Guide{Left) « » « « « + - FH AR+ - « + + « 4 & 1
Washer « = » =« + & R Uy‘:/.? ---------- [
Serew(Md-0.7X8) « » - -+« v . RSP o o 0w 0w e g
Screw(Ma-0.7X5) - « + + « . . . PR3-V & 3 TS |
Serew(Md-0,7X5) « « ¢« o« =« o . 1% 3> S 1
Cover Latch Spring - + = « = - « =T yFriE o oo - 1
Cylinder Holder+ « « + « « o « « /U2 BEH. o v 0 v 0 0o, 1
Screw(M5-0.8X10) « « = = -+« & BEFP o v o v v e v 2
Washer + « ¢ ¢ ¢ o 4 4 4 4 o o & 9‘7?‘/"\’ .......... , A
Fabric Guide Holders + = + « « THAFE: =« « v o v 0. 1
Fabric Guide « + « « » ¢ ¢ v . . FHHAFR v v o v e o s v 1
Washer ............. U‘yf/.\, .......... 2
Spring Washer- » » « « « « ¢ o . APV FToire s o oo g
Screw(9/64-40X5.6) - « « o + .« » JIE%: 2 g
Collar(6.1X12x8) - » « « - « . L 1
Screw(11/64-40X5,8) = « « = » &« ERT e ¢ v s v oo o, 1
Anti-shock Rubber~ « « « « « « « 5o T Y i
Cylinder Guide Bar Bushing - - - F o z v v v 0 o o v o W . )
Cylinder Guide Bar + « + = ¢ « - YU FHFLF - o v o o0 1
Bt e = o @ o o o @ o o a2 v 4 Foorhoe s e e e 9
Washer « * « = « ¢ « v & o & « & P R N 2
Elastic Tape Guide Bracket(Lower)ZEHRE(F) « - » ¢ + « » « - 1
Space[ ............. 7\.«\’._-9- .......... i
Serew(Md~0,7X10) « « + « « « « & ] 2 9
Elastic Tape Guide Bracket (Upper) B E (L)« « « » « + « « » 1
Elastic Tape Guide Bracket Cover &L A— .+ « « + - o o 1
Elastic Tape Holder« + - - - « » Al g 1
Elastic Tape Guide - - « « - - - HAEE AT AR - e 1
Serew(Ma—0,7X10) - = » « + » « J17%: 2 9
Presser Foot, Complete Set(B40) « B (FH) » « + « « = « = . 1
” n (048) - B % e e e s oa e s e 1
) n n (056) - B % e s e e oaoa s 1
Serew(9/64-40% 17, ) B S JERT - v v o s 1
Presser Foot Springe <« .« » « « - PSR 1
Presser Foot Guide Locking Pia EIVIER P>« « o 2 o+ o . 1
Presser Foot Hiage Pin '« « « - - TR e o v e 1
Lock Nat =« = = & s o o o o o & : . u\yyj—‘y ]\ e e PR |
Adjusting Screw(1/8-44X11) - - - FWHFT - -+ « + « v o v 1
Fabric Presser Spacer- - & s -« - R = +0 0 s v o]
Fabric Presser + ¢ s = o » « o THHT ¢ a0 0 40 .. el
Serew(3/30-56%3.2) ¢ « « « + o s bRT . 4 0 00 RS
Suction Pipe{Right) = +» + = » « WA ()« » =+ o s e e a ]
() #7—O-TEZNEXIEXEEZZLTHWET,
oo Inside dia, XOutside dia. XThickness.




i . .
: 29 -
YC3645P-0 EXCLUSTVE PARTS!ZJ EF A (2
VC2645P-D(2) Rer. Parie %ft
o o _Mo Dsscription & % Rea.
1 3100767 Teasion Roller(Upper) N C. Set(2) o vare—F(R)GED -1
z ) 3100768 Tension Roller(Upper), C. Set(l) Fiirmia—3 (k) A -1
3 3100769 Teasion Roller(Upper) = = « » « & FTrvarvue—F(Lk)- - 1
4 3100770 Tension Roller Ball Bearing+ « « M—p_FYULHF . . . . .. 1
5 009220 Screw(11/64-40%8) « » « « « « & IERT - o v v v oo v 3
6 0063469 Tension Reller Shaft - « + + « - Frvaro—Fg. - . - b
7 000145 Nt e o o = o o « v o s 4 N . D I T i
8 0064173 Tension Roller Slider- = « « - - AFGAE o oo h v 2
- 9 006475 Serew(M8-1,25%16) - e e e ERT e o v v e v v 2
y 10 009980 Guide Screw(M6-1X10) - - « « - HARRT « « 0 0 o v v o 1
5 1 3300101 Tension Roller Holder - - « « « - - A 1
' 12 009955 Screw(M8-1.25XB5) « = » « o« : IRD e e v e e e )
13 000443 Washer = » « v v v 0 v 0 v 0 v Dowirdg o o oo v v o0 v 4
14 0031014 Slider Stop= + « « = « ¢« « =« . AGATAPGTL 2 0o v o o 2
15 0031015 Slider Stop Handle « « « « » « - ATFATRA b T F- -2
16 009853 Serew(11/64-40X6.5) = = = « + « S A 3
17 3110130 Tension Roller(Lower), C. Set(2) Fyiraiu—F (F)HEY) -1
18 3120240 Tension Roller{Lower), C. Set(l) i = w7 (F) (i&ﬂ.l)' -1
19 3120341 Tension Roller{Lower) - « = « » « Fuya v 7(‘F) SR
20 0065258 Roller Holder(Lower) « + ¢ « - « Fa—S4- P |
91 000498 Washer = = « = = ¢ s s « » o o & DSidp s o ne v 0 e s o]
7 22 006920 Wood Screw(e 5, 8x38) e « ¢« - -« . b I R Y
‘ — . 23 3120114 Elastic Tape Front Roller, C. Setﬁ‘?t:!-—7(§ﬂ) -------- i
4 24-1 0065253 front Roller{bong) + + « - - - - Mie—FE) - -« 1
: 24-2 0067140 # o m (Short)e o+ - e - P S 1
A 25 0032719 Collar(J0X 16X 6mm) « - - = = + « Jtr‘“?"-— ----------- 1
: 26 001459 Serew(9/64-40X3) » « « - - - . . EFRP e o v v s v 1
: 27 0067023 Elastic Tape Guide(Front) « + - « TANAF@D -+« -« + - 1
A 28 (036338 Screw(l11/64-40X4) « = o » o o« & 11 3 I T T AR 2
e = 29 3120244 Front Roller Shaft - - - « - « & Bima—F8h . ¢« «+ o o i 0]
- S ) : 30 3120243 Front Roller Shaft Comnector « - Bicr—SFHEREF - « » « « »+ 1
y’ s 31 030429 Washer ............. V»j:‘/.lr ---------- 1
° 3 32 008936 Screw(M8-1,25X20) » » « « « » » EXT e oo 1
33 160007 Screw(Mb-1X6) « « + « « « =« T T IR e el
34 3120245 Front Roller Holding Shaft + - - Biw—FF¥ITHh- - + « « - + 1
15 0067025 BrackBt » » W% o+ + ¢ ¢ v o v « « a2 Y g
36 0609877 Knob Bolt (M10-1.5%20) + « + « « JIER s v e v 2
37 009947 Wood Screw{g 5. IX26) s o = « « - P S IR TR 4
(E) 7 —OFEERBEXIEXEZHELTWET,
Note : Size of Collar ++ss- Inside dia. X 0Outside dia. XThickness,




23 S - ' . Q7" DEVICE(1) ' ATERE (D) 23

PR ) : . Ref. Parts Amt,
UT” DEVICE (1) ‘ 7 Mo Mo Description S _# Rea,

1 0065373 Lifter Lever « = v ¢+ o v« ¢ o o3BAL— . o . 0 o0

2 0093499 Lifter Lever Stop+ « + » - s oA A= Ry - ]

3 004358 Serew(9/64-40X5,8) « « » - + 4 RSP e e v v v v s ooy

4 3100533 Tension Release Lever» « » « « « Saf@iotisg- « + ¢ - « o« 4 .

5 120001 Screw(MA-0, TXE4) » « « =+ o v S bFT e 0 v v v o]

] 3100526 Tension Release Block+ + « + » - Ri@AFwwr - « . . . . .1

7 007610 © Screw(Md-0, TX1D) - « - . . . s dERTF . s e v e e e e L 9

3 3100525 Tension Release Connecting Plate REBATMEIE - « « « » + « -]

9 116099 Serew(M4-0,7X8) » « « v« ¢« CEFRT .. o o000
10 170009 Screw{Md~0. 7x4) « « - o . . R ¥ 3 A S|
11 3100536 Terminal Hoelder, Complete Set « + SFHGEA) « « « « « o« ¢ ]
12 3100535 Terminal Holder Support~ - - « « BEFHEMHRK: - - - - - R
13 0063586 Terminal Holder« - ¢ « « - IR o = R N RIS |
14 009485 SCIBW(M2.5—0.45X10)_ S N | 3 e
15 110012 Screw(M4-0.7X5) « « « = « « . SRR e e a0 + r =}
16 0063612 Cord Clamp(4N-¢6.8) - - + « -« =S B b A S |
17 0094491 Cord Clamp(ZN-¢3.4) - » « '« + -« :l-—[\"_ﬁ’-_?'-"./f- LR A ]
i8 0022826 Synchroniser Positioning Pin. - - {PL aFry .- BRI |
19 (022837 Synchromiser. Cushion « - « « « WP g FEL2 @DV |
20 0094387 Tension Release Shaft+ « - « - AR Ay - - - soe0 ot
21 3100529 Thread Pull-off Eyelet « - « « - REARE- « « + « v« « o1
22 0067101 Thread Pall-off Bar- » + « « « « REHA. « « + - . v . . 1]
2% 0063076 Swing-proof Spring + + - + « - - REBABREAKR -« -+ 4 11
24 0094433 Collar(4x1IXTmm) « » « « » -« B e I RS |
25 . 001208 Screw(9/64-40X5) + « + « « . PRV e e e e ']
# Ref . No. 26 to 41 =««»- See the following page.

Device classification ¥EFED
Mark | Trimming Wiper Foot Lifter
| Solenoid, C. Set | Solenoid, C. Set | Solenoid, C. Set

e 0011802 3109930 31900571

U7-1 X @) X

UT-2 Q (@] O

UT-3 @) @) X

UT-4 O X O

UT-5 [®) X X

UT-6 X X X

O «--- Assembled ———— &b

X oreeee Non-assembled — #EL

(F) #7—O~FERINEXAEXEEHRLTNET, .
Note : Size of Collar -«--- Inside dia, XOutside dia. XThickness,




23

© . MuT” _DEVICE(1Y AT 1) 23
“UT” DEVICE(1) _ Ref. Parts Aut.
_Na No Desgription kY £ Req.,
26 3101275 Thread Pull-off Hook Unit(See table) AfBR 7 < 2 (#) (T80 - -
27 001459 Screw(§/64-40X3) (See table) + « ILFS(THEBMB) » - » » « - -
28 3101276 Thread Pull-off Hook Unit{See table) #HEEA7 < & (JH) (F#ER) - -
29 0094396 Thread Pull-off Bar Holder -« « - :pitdfslifbir. - - v . .« .}
30 0033024 Retaining Ring « = « » « - R S A A IR R |
B3 6063515 Thread Pull-off Lever« « « » + « REBALA—. < « . . . . L]
38 000699 Dowel Pin+ « = = « - « RN | 5 3 =7 voee e ]
13 0094390 Tension Release Adjusting Becentric i@ AEFAM=o .+ - - - 1
34 0095334 Swing-proof Spring - « - - - s REAERREAR . - - - 0 o]
35 0601170 Screw(9/64-40X12) = » « « <+ S ERY . . o . .. LR |
36 3100528 Tension Disc Separator = « = « + BEEAE - - « « - - + - . 1
37 33100557 Tension Post Swppert « « = » '« ¢ J/PFFE - » « + = ¢+ - & 1
38 110014 Screw(Md-007XT8) <+ = « v v ¢ o LR - - 4 - 0 .. IR
19 000505 SPACET v - e @ s s s T
40 3101202 Connector Supporting Plate(Bxtra) REFAE (SRR + + » - « - - 1
11 110013 Screw(M4-0.7x8) (Extra) - » - c cAERT (A - - - - - - <2
% Ref.No, 1 to 85 ---++ See the preceding page.

Parts Na . 3101275 [ 00145% | 3101276
% Needle 2 & 3@ 144
without Spreader pes. | - DCs. .
3 Needle 2 4 1
without Spreader .
2 Needle 2 4 2
with Spreader i pcs,
3 Needle 3 S 2
with Spreader




24

. “DT”_DRVICE(2) YR () 24
“UT” DEVICE(2) Ref. Parts : Amt,
! : . No No Description i £ Req,
; 1 0011802 Trimming Solenvid, Complets Set - REIY VL /L N+ + - « 1

) 0011801 Trimming Solenoid« » - + « - « SHREYIV AR . 1
3 00635179 Seleneid Dustpreof Cover - « + + YU /4 FEHR D A— .+ « « .9
‘ 4 000140 HOE e = o = = o ¢ o o o o o o o » A R e aa g
: 5 000598 Washer « » « « « v« « = o = = . Dodid s o v v a e e 1
: 6 000597 Anti—shock Rubber - + « ¢ « = + & BT L e - - o v . 1
: 7 0077410 Retaining Ring « « « » + + AR PYLT e 2
3 005650 Screw(M5—0, 814}y » « « + « « « & Bl S A R I 3
i 4 3100524 Trimming Solenoid Support+ « + « YL A FERfFE -« « ¢ « - - 1

10 120013 Serew(MB-1X16) « « = « « o+ o . HERT e e e 2

11 0063610 Switch, Complete Set + «-+ o « « XA /‘7"(}‘-5.) ------- 1

12 0063607 Switch Support <« + ¢ ¢ ¢ - 0w

13 11en4 Screw(M3. 5-0,6x38)

i4 0063606 Switch }

15 0063669 Switch Cover = » = « « « &0 o0 R -)"'7"';731\’-— ------- 1

16 009934 Serew(M2,3-0,4%10) « ¢ - - - ERr J.l:*‘/

17 0063608 Switch Guide « - - « « « «' Tae

18 081227 Screw(1/8-443, 8)

19 2036133 - Cord Clamp(5N-¢ 8. 4) ]

20 000145 Nut » » * = = ¢ ¢ o o v o o o s ERd N

21 0095388 Plunger Connecting Rod + « - « -« 7’7/:/-\71:! } F‘ sale e e ]

22 001457 Packing Screw(11/64~40X%3.3) + «FEXRIF+ « - R 2

23 0095389 Plunger Connecting Rod Pin + « « 5 vV ruy FiFe- -« 4]

24 3100520 Plunger- = « = « « « v+ o = = . FFoTpe e 1
: 25 160003 Screw(M5-0,8X5) + - » « « « - . RS e v s v 2
| 26 3100532 Solenoid Return Shaft- « « « « -« JVIAFRY Y7 b - o1
27 . 0093491 Collar(8x16X8mm) - « + « ' . & ol e o1
! 28 000508 Screw(11/64-40XT,5) « ¢ = « o o JEETF e ¢ 0 v 0 0 v 0 i
! 29 0095336 Solenvid Return Spring - « + « « VVILAFREY AR+ v o« 13
‘ 30 180006 _ Screwed Pin(M5-0.8XB) - - - - . PURP e v oo v oo o v 1
! 31 3100523 Comnecting Block(Right) Support Spring M- n o rF o % -1
32 3100522 Connecting Block(Right) « - - - - RS e 2By - - - - - 1
13 100001 HEL = = ¢ o o « o @ o o « = » o & Frwr ke e e e e g
; 34 190008 Connecting Rod « « « « = = + « &« WAEEEE . « - 0 0 0o 1

15 3100521 Connecting Block(Left) » + + » Eﬁ”jn v IEE R 1

() WF—OTHRINEXAEXFEERL TWET,

Note : Size of Collagp +++=- Inside dia, XOutside dia. X Thickness.




25 “UT”_DEVICE (3) TR (). 25
i " ‘ Ref. Parts : Amt.,
| “UT” DEVICE(3) No No. Description ’ i 4 - Ren,
| EXTRA PARTS 1 3100506 Lower Knife Driving Lever+ - - s TAREEEL - 0L
i & 2 170005 Screw(Md=0.7X6) = o v ¢ ¢ 0 4 CERD . 0 v e, .. -3
i @:%\vf 3 3100502 Lower Knife Carrier- '+ « « - . FARB - v oo v 0o
; i | 3100514 Lower Knife Holder « « + - « CTAREAHE - - - - . 0
| ; 5 3100513 Lower Knife- » - - « + + o . . CTFRR S v v e e oo L
! 6 110030 Screw(M3-0,6X2.6) - - - « . . . FL o T I ST 3
. 7 3100501 Upper Knife Carrier= « « = o o o ol e o v v o 0 v, 1
; 8 190006 Screw(Md-0.7x4) - - « « . . . L E ) N LRI
: g 100006 Nut--------'------d‘\yF----o------Z
| 10 3100503 Enife Guide Lever« « » » v « v « A2 A KL oS o . . . v 2
‘ 11 3100504 Knife Guide Lever Ring(Left) = « XRH A LAY 12 (&) - 1
i 12 3100505 Knife Guide Lever Ring(Right) » « A AH A Fra—Uo7h) -1
{ 13 130003 Screw(M4-0,7x7.3) « « « . . | 3
14 31060515 Upper Knife Carrier Spring - - sERAREBAR o000
I 15 170006 Screw(MA~0,7x2,5) « « « « . | B
| 16 3100560 Crank Chamber Cover- - « » - - M I |
‘ 11 3100531 Upper Knife Carrier Stop - .- - sEAREBER R o0
' 18 110008 Serew(M4-0,7TX5) « + « « o o o LR . e s e e v e e ]
i 19 3100517 Lower Knife Carrier Guide « - « - FARBHFA R+ « « « « o o]
i 20 119009 © Serew(MA-0.7Xx8) v - 4oL JJ:./':C:"/‘ R |
i 21 3100518 Lower Knife Carrier Guide(Upper) FARBHARLEY + -« » « « 1
: 22 110002 Screw(M3-0.5X5) « « « « « . . cAERY . . e P
99 3100512 Upper Knifes « « + ¢ o v v 0 v W ER e o v 2, L, .1
24 110024 Screw(MI-0.4X6) -+ - « « « o . LU ... TR
25 110025 Serew(M2-0,4X10) =« « « v« v R . . T 0 0L L, |
26 110023 Screw(M2-0.4X3.5) + v v v v 0 LR T e v v e . -1
27 2100507 Upper Knife Guide s « » « ¢ ¢+ ¢ EARH LR v o v = 4 -1
28 3100508 Clamp Spring « « = » v o o o v @ BT IR 0 - v 4 4 . -1
29 3100509 Clamp Spring Pressure« » » - « « ST MR v o+ 0 0 v o]
30 3106510 Clamp Spring Pressure Holder - - BRI R . - - - 1
31 3100511 Clamp Spring Pressure Adjusting Piece Sk I AR CFEEGE -1
32 130005 Screw(M2—0.4x4) - + « « « . . L 1o T
33 3100516 Lower Knife Carrier Support Spring FTARBET AR + v« o]
34 110034 Serew(M2-0.4X2) + + ¢ « o .. PRV s e g
35 3100560 Supplementary Spring = = « « ¢ ¢ L AREEEEIAK - ¢ 0 0 . o1
36 110031 Screw(M4=-0, 7X12) » « « + « S |5 3 T |
37 3100565 Trimming Mechanism, C, Set « « ~UTEBEE(E) « « - - « « + « o]
38 3100530 Looper Thread Pull-off - « » -+ - A—RGRBAR s« o 0 o 0 0]
3% Ref.No. 39 to 54 ---.- See the following page.
1]




25

“UT” DEVICE(D STV 1) 25

. Ref. Parts Amt,

“UT” DEVICE (3). : : - Mo __No_ Descriptin & Req,
EXTRA PARTS ' ' 39 3100541 Solenoid Support - » « - . re VL /JAFRAB. - -]
- 40 0010841 Wiper Solenoid « « « v o ¢ vt CDALRILI LR o o 0 e u]

41 000002 Spring Washer« « -« v v v v L L RFYLF Ty e a3

43 860012 L T S S S T T -9

43 3100546 Wiper Solenoid Lever » « + « « « TA YL L FLstem o . o]

44 120007 Screw(M3-0.5XT10) » = » o v o o L EETL ... SCEEICEE |

45 3100542 Wiper Link « « = « + v v v e 0 D00l v v v o 0Ll

46 170067 Screw(M3-0.5x2,5) - - « - . cERY e s e e s e w0

47 3100543 Wiper Bracket - « = o v - + « c DA NFTH o v a0 .. 1

43 3100548 Wiper Thread Guide - » « + - - AR E AR s e s o1

49 3100544 Wiper- =« ¢« « « o . . I s

50 3160545, Wiper Fixing Washer« « + + + « e DT otrp o o v 4 v . -1

51 110007 Screw(M2.5-0,45X6) + ~ « ¢ ¢ ¢ cERT e v v ... cee ey

52 3100547 Thread Clamp Spring Plate+ « - - kT <. - .« - . !

53 100531 . Washer-4---.-...-._--Usy?‘/.‘,- ..... LTI |

A

54 3109930 Wiper Mechanism, Complete Set- - T <EEEGEH) - - - -

% Ref.No. 1 to 38 +«+-- See the preceding page.




“UT”_DEVICE(4) U1 (4). ' 26

26
] Ref, Parts . Amt,
“UT” DEVICE(4) Mo _ Mo ~ Description 8 Req..
1 1 3100571 Presser Foot Lifter Selenoid, C. Set H=ig# YL /A FGR) - 1
2 3100570 Solenoid Smpport - « + - - - Cr YL IAFR el
; [ 3 000070 Hanging Nut « - « « - - R RN - B A 20”2 R N RN 4
4 000429 Washer + + » « = T 7 A 7
.; 5 000016 Mut e » = » « » ¢ = = & B T 12
| 6 (09865 Hanging-Bolt - + « « - - - e s BYEAR e e 4
7 000676 Spring Washer« « « « « « & « <« . AFYwF D yire s« o o o8
8§ 0011733 Presser Foot Lifter Solenoid v+ «#THEF I LI L Ko « « + o1
4 009870 . Screw(M6-120) - - « » - IR 5 N |
1t 000011 MNat s » = ¢ o « « « Y2 N 1
11 000528 Washer = = » + o o v o o v v 0 I A R R + 1
12 000588 Anti-shock Rubber- « « - - e BB s e - s res e
13 000306 Nate o « = - e e e e e D ST 1
| 14 0064045 Lifter Connecting Rod« - « + « «FmiBXuEE - - « « + « . ]
i . 15 06064046 Lifter Connecting Link - - - « +$fx$EFYor .« - - o o v .2
| 16 0035361 Commecting Link Pin- » » « « « XU I e o - - o
17 0033024 Retaiping Ring = » =« ¢ » = v« AR FUEF o v o o o 0y
{ 18 0064047 Presser Foot Lifter Solenoid Lever Hzm@¥ V1 /2 4 FLot—-1
i 19 009853 Screw(11/64-40X6.58) « « + = « = lbFI « @ - -1
20 0032786 Solenoid Lever Pin + « « + « « - YL AFLA—EL - « - -]
é 21 0037912 Chain""°"°--"'"ﬁ°"'°' ....... 1




“(1-A DEVICE(1)

“UT-A" DEVICE(1)

Parts
Na

0065373

0037912
0093499
004358
3100533
120001
3100526
007610
3100525
110009

170008
1094491
-110012
0022836
0022837

180009
0096358

009747

000644

000532

0096357
009744
000002
000014
3100529

% Ref,No. 26 to 44

Description
Lifter Lever =+ - -«
Chain + v e 2 e = .
Lifter Lever Stop-
Screw(9/64~40% 5, 6)

“UT-A" 1
-]
¥ s e e . ﬁi_%y}/}{-— PE

L N - + v .

e e CHTEPLA—R Ry

Tension Release Lever= « + « » « AEEAPE- » + + « -

Screw(Mi~0,7X14) » » « = « o « . R0
Tension Release Block+ - « « « « R@EAFT oo s+ . .

Screw (M4-0, 7x10) - -

Tension Release Comnecting Plate %ﬁjﬁﬁ#ﬁ .

Screw(M4-0, 7x 8}

IR o 1,

Serew{(Md-0,7x4) - -
Cord Clamp(2N-¢ 3.4)
Serew(Md-0.7X5) + «

e a—RZTYS
..... '_I.I.‘.*T‘/\h""

.

Synchronizer Positioning Pin - - B atvvr - .

Synchrenizer Cushion - « - - - RIS
Serem(MA=0, 7X7) + + o« o o o o JERT e o v 0 o .
Air Wiper Bracket » + « - - « « = PU LB E - - -
Sorew(4=0,7X10) = + + » + eov o BRI L b 0 u s
Spring Washer« » + « « « - <4 C RFVF T uw

Washer « = =« + « « o « = & -..7\7'7‘/..\;-.-.. .....
Air Wiper - = « « » « v o o .. T s e e
Serew(M3=0,5X10) - + v v« v o CEET . 0.4
Spring Washer~ « « - « « « « L RSP F T w
Washer---- ----- -o--gxyt‘/’-\,..o- -----

Thread Pull-off Eyelet « + - « - REBABE « - » « « « :

==+++ See the following page.

Device classification FEMB EENE

Trimming Wiper Foot Lifter
Lylinder, € Sety ]! Cylinder, C. Set
rm———— 10910605
UT-Al [@)] X
UT-A2 ] @)
UT-43 @) X
UT-A4 X O
UT-A5 X X
----- Assembled —— HY

++ees Non-assembled — 4L

() VAR TREMTRC R TBY TV RERAL T E A,
Fote: For Wiper, the air blowing system is used instead of Air Cylinder.

o
R

LI
.
—

. e
LI T T

I SR
. s s e
B2 BD el et D

LR

b et bk el ek D




27

“UT_A” DEVICE (1} “UT"A”‘!EE :1] 2 7

“GT-A" DEVICE (1) _ Ref. Parts ‘ : Amt,
% _No_ No Description o & Rea,
26 0067101 Thread Pull-off Bar« « » » = « « REBAME o -0 0 1
27 0063078 Swing-proof Spring + « - = « - . RBABBEAR - - - - 1
28 0094433 Collar(4xX11XTmm) « «.o + « v o BFom e v v v 0 v u u v L, 1
29 061208 Serew(9/64-40X5) « « = o« v . . . ERP e - e e e RN
30 3101275 Thread Pull-off Hook Unit(See table) B A =7 v 7 (M) (F388) - -
31 601453 Screw(9/64-40X3) (See table) » + LR (TREBE) - « - + « -
32 3101276 Thread Pull-off Hook Unit(See table) i@ A7 v ¥ GGH) (T#8E) - -
33 0094396 Thread Pull-off Bar Holder - - - i@ tdfmeglpr - « « . . . . i
34 0033024 Retaining Ring + = = « « « « + Abo YW - o o v v 1
35 1063515 Thread Pell-off Lever- - « + + - BEALA—. o0 1
36 000690 - Dowel Pin- - « « « - RN | -3 3 i 1
3T 0094390 Tension Release Adjusting Eccentric Sl AR@#Han - - - .+ ]
38 0095334 Swing~proof Spring « - « « + « . SRER AR - - 0 . . 1
39 001170 Screw(3/64-40X12) + « « « o« . o S 1
40 3100528 Tension Disc Separater - » « « - HERAML  + - - e e e e 1
11 3100527 Tension Post Support - « « « - . FHEHTFE s e 1
42 110014 ) Serew(MA-0,7X18) « « « « « 4+ RV - o EUR AR 2
43 000505 Spacer = ¢ o o - 4 . 0 e s TR R Sl e v g
44 0094387 Tension Release Shaft - - + « « - HARAYE - ¢ v - e e 0. 1
# Ref.No. 1 to 25 soe-- See the preceding page.
Parts Na 3101275 | 001459 [ 3101276
2 Needle 2 3 118
without Spkeader PLs. pCs. pe.
3 Needle 3 4 1
without Spreader
2 Needle 2 4 2
with Spreader LER
3 Needle 3 5 2
with Spreader

() BT —OHEIREXAEXEERHL TWET,
Note : Size of Collag +---- Inside dia, XOutside dia. XThickness.




28
“UT-A" DEVICE(2)

=~

“UT-A” DEVICE(2}

SUT-ATEEIR (D) 28
Ref. Parts Amt,
o _ Yo Description o & Reg,
1 1091602 Trimming Cylinder, Complete Set - HFYL UL F )+ - - - - 1
2 0010340 Trimming Cylinder s « « » « « « & BEIV Y F oL 1
3 0010657 Elbow Connector+ « » « = ¢ « « " TARPFR -+« « « « . . 1
4 0010143 SiBencer « = » «  » st o « « # & FALYH o oo e o el
5 - 000339 SDACET * * = » + & = » o + + & 4 b N O 1
§ 0014120 Anti-shock Rubber- « « « « v -« 221 e A N P 1
7 0033104 Collar(l0X18X%mm) - - » +» + = - HTF— v v v v e e 1
$ 005550 Screw(11/64-40K13.5) « « = « « - EFS o v v v . e e e
g 0696355 Cylinder Bracket + « ¢« + v ¢« v YV FFIruhe o v . 1
10 005650 Screw(M5-0.8X14) ¢« = - » ¢ - . & B 3 N I ST 3
11 3100524 Trimming Cylinder Support - « + « UV FEfFG+ + « - « - - 1
12 120013 Screw(MB—1X15) » » = » « « + &+ . R e v v v v e 2
13 0063510 Switch, Complete Set = » « - « « AL FGEE) - - - o0 1
14 0063607 Switch Support =« « + « + 0 v o RATFRAE « » =+« - 1
15 110004 Screw(M3.5-0.6X8) « « « + « « 4 175 3 U .3
16 0063606 SRitoh » « o ¢ v = @ o 2 « + 4 4 RAGF e e e e e ]
17 (063609 Switch Cover « » » « « « <0 v AATFRIN—=0 v = v« v 0]
18 009984 Screw(M2, 3~0.4X10) + + + « « « - EXDe vty
19 006308 Switch Guide - + = =0 s+ 0 4o ALIFHAE v v e o]
20 110002 Serew(M3—-0.5X5) =« « o o « « o & ERP e v T ae ey
21 0036133 Cord Clamp(5N-¢8.4) - « + « + . e RTFF e o e 1
29 a00145 Nt « = = * « « = 22 2 o o o o . e SRR I
23 0095388 Plunger Connecting Rod - - - - - FIFrTray e e ]
24 . 001457 Packing Scraw(11/64-40%3.8) - -§ExT -+ - « v« « - o0 v g
25 6095389 Plunger Connecting Rod Pin + « + XFodppmy FEy - - - -1
26 3100520 - Plunger= = » « « « « « ¢« « o« . TFoPxk e v v o e e o]
27 160002 Screw(M4~0,7X5E) » « « = « « « & LR e« oo v v v 2
28 3100532 Cylinder Return Shaft« + « - « ~ S UL FEI T TR ¢« -1
29 0093491 Collar(8X16X8mm) + » « = + « « HF— e v v v v v oo 1
30 009508 Screw(11/64=40X7.5) + « « « « « 1 S L L 1
31 4095336 Cylinder Return Spring - + + « - YU HFENR - « « - & 1
32 180006 Screwed Pin(M5-0, 86} + » « - - [ 2 L 1
33 3100523 ‘Connecting Block(Right) Support Sprimg g~ o v FFT A%« 1
34 3100532 Connecting Block(Right) - - « « - HET e () - - - .- 1
35 100001 MO ol v ccmine 6 ¢ o o = ¢ o « « « Y 3
36 190008 Connecting Rad » = + = « = « » & e - R L 1
37 3108521 Connecting Block(Left) - - « « « HET oo 7 (E) s - - - 1

(JE) A7 —OTHIMEXAEXEZHRL TWET,

Note : Size of Collar +sv-- Taside dia. XOutside dia. X Thickness.




29

““UT-A”" DEVICE(3)

EXTRA PARTS

“UT-A" DEVICE(3)
Ref.

No

D 00 ~3 O LNl G D

Parts
Na
3100506
170005
3100502
3100514
3100513
110030
3100501
136006

. 100006

3100503

3100604
3100505
130003
3100515
170008
3100509
3106531
110008
3100517
110009

3100518
116002
3100512
110024
110025
110023
3100507
3100508
3100509
3100510

3100511
130005
3100516
110034
3100560
110031
3100565
3100530

Descriptien
Lewer Knife Driving
Screw(M4-0,7%8) -
Lower Knife Carrier
Lower Knife Holder
Lower Knife- +» - -
Serew(M3-0.5X2.6)
Upper Knife Carrier
Screw(M4-0. 7x4) -
Nut e ¢ « o « o & &
Knife Guide Lever -

Lever -

.......
e el
.......
.......
.......
........
.......

Knife Guide Lever Ring(Left)
Knife Guide Lever Ring(Right) +

“UT-A"SE1 (3) 29
' Amt,
B & Req,
*cTFAREHHLA— - - - 1
_u:%-:/ ------------ 2
TARE - » ¢ ¢« o = v v 4. 1
FTARBAME: » « = +7e - & 1
TFTAAR« ¢ o o v v e w . 1
ERP e v e e s e 3
EARG <+« o v v e 1
IERTP e v o v v e v e 2
j—y ]\ ........... 2.
ARHFAFLAA— o v v u 2

CARFARLA—Y (&) - 1
F AATA R 7 () - 1

Screw(M4-0.7X%7.3) « v « o ¢ « & Jio% 52 S 9
Upper Knife Carrier Spring « - « EAREINER = « ¢ =« v o 1
Screw(Md-0.7x2.8) - « - - -\ . IERT e e e e e .. i
Crank Chamber Cover - - + + « » FHHA— e e 1
Upper Knife Carrier Stop - - AZRBRARwsYe o o o . 1
Screw(MA—0. TXE) « « = o « = o « IERD e+ v v e e e e e 1
Lower Knife Carrier Guide+ + - - FAREH A F o + » o + o . 1
Screw(M4-0.7x8) - -+ + - « . . J1o% 3> 20 S 2
Lower Knife Carrier Guide (Upper) FAREBHAF(LE) - » « « » 1
Screw(M3~0.5X5) « « = + + - . . | el
-UDD&I’ Knife+ « ¢ ¢« o o v v .0 o _t)(z ........... 1
SCI‘EW(MZ‘U,‘!XG) -------- _Lt*:‘/‘; ........... 9
SCreW(M2_0.4x10) ........ _u:*i‘} ----------- 1
Screw(M2-0.4%3.5) « « - - « - - IR e o v v e e 1
Upper Enife Guide+ « « « = + « LARFAF e e 1
Clamp Spring + « = « « « + + + & BEIAF o - e 1
Clamp Spring Pressures « - - « « BHEI SR - v e . . . 1
Clamp Spring Pressure Holder - - saddt S A4S Hfdds - -1

Clamp Spring Pressure Adjusting Piecespdl 3 PR EER - - 1

Looper Thread Pull-off « - - - .

Serew(M2-0,4X4) = v v « o« o . IR » o o v v oo 92
Lower Enife Carrier Support Spring FAABHI NH - « + « « 1
Screw(MZ 0,4XE) -« o o 0. Jhl?‘/ ........... 9
Supplementary Spring « - - - « - LAREBHERAR e - - . - - 1
Screw(MA-0, 7xE2) » » » « + « . . IEgrT e v o v s 0w o w e 1
Trimming Mechanism, C. Set - « - UTEBHEEGRE) » » - - - - - . o1
N SBEB A e o o 0w 1




30

* “UT-A” DEVICE (4)

11

2

“UT-A" DEVICE(4)

- Ref.

No
1

2
3
4
5
6
1
8
9
0

Parts
No
0010073
009973
(00664
000600
000009
0013218
009937
0033939
0010108
0010283

3201035
0033104
005550

6014120

1091050
3201037
3201036
120013
000425
G010057

0010343
1080012

008880
0010143
0010263
B010119
1030011
1096011
0010254
0010254
0010868
(018869

0010261

- 0010260

1090100
1090013
1200003

((U '.A” 4 3 0
Amt, -

Description o Reg.
Regulator ............ ]/;)‘2_1 L—F e v o o o 4 4. 1
Screw(Mo=0.8X10) + « - + « - < . R - v e e e . 2
Washer ........ IR Y 7‘77‘/”\’ .......... 2
Spring Washer- + « = « « <« o . ALY FTor e o0 o 2
Nat ¢+ » = ¢ o 4 v 4 4 ¢« & 4 4 o @ by ok 9
Regulator Support« « « « + « « VS L— B - - e - 1
Wood Screw(g3.8X20) - » « « - . RFEZ - oo v oo 3
Hose Band » « « + ¢« « ¢« « « & T ﬂ{._.z){‘\/ }\“ TR, |
Hose Connector(gp 8-1/4) - « + « . b T R Sl 1
T=Joint = = « o « o ¢ o o v v o0 4 TREE - « « « 4 v v 0 2 v i
Presser Foot Lifter Cylinder, C, Set AL UL 2 (8) - - |
Cylinder Stop Collar + + = + « « Y U F R Ao BT 1
Screw(11/64-4[]x13,5) ...... B e s e s L 1
Rubber Cushion + - « « « + « « & BEAL s« » o v o o 0. 1
Presser Foot Lifter Cylinder - - HImiEXL U0 v v v o - 1
Cylinder Rod Chip- = « + + ¢« « - VYL H T FFoF. o o o]
Cylinder Bracket = « = « + v « « YL FEE - =+ o -+ « 1
Screw(MB=1>15) » = « v « - « « . ERY v e v iy
Washer ------------- !7,;,\‘\/_\, - . e s s s s s . 2
Elbow Comnector+ = « « « = « o « TOAFERE v v 0 e e e e 5
Electromagnetic Valve, C, Set (UT-A2) MEBEFOGE) - « « - - « « i
Manifold. « » = ¢ « « ¢« ¢« « o« 4 -7_‘—_-_7_;3-)1,]\" L N
Wood Screw(44.5X40) » « + = » & RED e o v v e 9
Silencer « « s & « « o « & v 4 . -ﬁ-/r l/“/‘-ﬁ* --------- 2
Connector (¢ §-PT1/8) + + « - . - SRZE e e e e 1
Seal Plug- L }&57’?&9 -------- 3
Electromagnetic Valve (UT-A2) BRER s < v v 0. |
] r (UT-A2/AS83) n IR 4

Speed Controller (UT-42) - » « + ARl pr—F. - + 41
¥ (UT-A2/483) - - ” B
Cord(A) ............. :]-_.]\"(A) ......... 1
Curd(B) ............. a—F (B) ......... i
Vinyl Tube(6Xdmm) - - « « « - & [ Oy PP &
Vinyl Tube(4x2.5mm) = » = « = - S~ PYS 3 i
Electromagnetic Valve, C, Set(UT-AZ/ASS)ERESGR) - « - - - 1
Manifolds « « « v v v v o v v c v w=Ta AR - ... 1
COI‘d(C) ............. :JHF(C) I |

Eo— e BSOS E L EIEBHLETEW,

*As for Vinyl Tube, your order must he accompanied with No. and length,

Ref. No.33DEEEAGHYIE, “UT-AVMYED LD T2~ OHEme iz

FRLES,

: The Electromagnectic Valve, Complete Set of Ref. No.33 .is for “UT—A2/ASS”_

and is te be used together with related parts on page 31,




31 ' :
' 'AS3” DEVICE “ASI"EERR - 31

“AS3" DEVICE Parts Ant,
oo ' Na. Bescriptian R Rea,
0010073 Regulator - « = « « v = « o o o 1 AR 1
0013218 Regulator Support« « + » « « « o ¥ o L—FEfHE- - - - - 1
009973 Screw(M5-0, 83X 10) « + + v« « « . R o e
000669 Washerr ------------- vyf/." .......... 2
000500 Spring Washer+ » = =« =« 0 v ARV T Tode s o oo - 9
$00009 NUE* » » # = o o « « « v o o« u 2l I T 4
006905 © Wood Screw(@5.1X20) ¢« « » oo «RRY . - 0oL 3
0033939 Hose Band(1/4inch) =+ « = - « « T 3 S S |
0010108 Joint e o ¢ = 0 0 0 v v e 0o SRTB e 1
0010078 JoiRt s » = = @ = o o o 0w a0 SF V-3 2 1
(0010260 Vinyl Tube(4X2. 5mm) - « + « - - [ty A G R
108001¢ Electromagnetic Valve, C. Set- - EREBERGE) » « - - + - - « - 1
0010120 Electromagnetic Valve- - « - « » BRES - -0 0 1
0010055 Straight Joint + « - « = « o o ARU—hREE - oo .. 3
9010119 Seal Plug- + + = « + 0 o v v o s APFFFT o v oo 1
0010254 Speed Controller(SPC4-1/8) -« - - A¥—PFarbe—F + . - . ]
009937 Wood Screw($3.8x20)+» « - - - - AR e i e 9
1094000 JOQNt = oo & o o e oo e HEF « v o 0 v an e e 1
400623 Gasket « = = ¢ « =« » « s + o o« = T Y 1
0010048 Air Cylinder(MS~16ND-45) + « « « PV ULHF ¢ v « o o o o 1
000426 Washer = = ¢ =« - - e e Dyl e e e e e 2
0010019 L-Connector (M-50L) - - « - » + » I N 1
00106258 Connector = = » « ¢« « « o « « . . 1
0011709 Contrgl Box Stay « « « « « ¢ « 4 HERY ZRARAFT AL+ o 0« « 3
0011341 ~ Control Boz, Complete Set- - - - HAfMEEGH) - - - - - - -« i
0011340 Control Board- » + « = « « « « B« « ¢« <+« 0 0 .. 1
0010565 Knee Switch, Complete Set - « « «BERA wF@H) + « = » » « « 1
0010564 Knee Switch- » « « =« « v o v e 1
000538 Washer « o « « s ¢ ¢ = s o o o Tt o o v v e ot e g
joo644 - - Spring Washer - » « « « « « « « RV T Doy e o - - - 2
000023 Wing Nut « = = » « o ¢« + = & « & Fa !7\j‘\y | T T S 2
0092232 Kaee Switch Holder + « - - « « » ALy FRAHE -+ - - - 1
(06910 Wood Screw( 6, 8x26) - - « « + REPe e v v v e v 2
0011943 Power Cord(for 100 Voltage) - - - ERa— FQOOVE) - - - - - 1
0011944 ’ (n 200 # yoo. - " (200 #) - - -+ 1
0011945 ¥ ( » 290 » Yoooae " (20 #) - o 4 1
0011946 » { » 330 T n (380 wy)+ « - - . 1
ol TEHE OB E L BS2BELET AN,
As for Vinyl Tube, your order must be accompained with No. and length,




3 _ :
2 - EXTRA PARTS ‘ Lzl . 32

Ref, Parts : Amt,
FATRA PARTS Noo _ Mo Deseription & £ . Reg,
1 0022836 ' Synchronizer Positioning Pin - « B aFto - « « + v 4. 1

2 00292837 Synchronizer Cushion + + « + « WSV aFPLr2viar o1
3 007610 Screw(MA=0.TX10) + v v« v v DIERD e e wa e e e e e
-4 0093690 Timing Gauge « « « + » R R L 8
5 0085220 Looper Timing Gauge s « + « « .« « p—p¥f SR - SN |

B 3100490 Timing Gauge + - - « - - e e BALITR—D . L 1-
T 3200243 Chain Guide » = « + « = o v o e @EHA R e o v v v v o v v a]
8 110009 Screw(Md-0.7X8) « » ¢ ¢ @ v e LR P e o 0w et L. Ly
9 000541 Washer----'---'-----U“j?/-v-'---'° )
10 1090101 Electromagnetic Valve, C. Set» « ERERGH) « + « + - - « + 1
11 0010120 Electromagnetic Valve« = « « « «GERFP+ « =+« v 0 o v 4 o
12 009837 Wood Screw($3,8X20) « » o « v eoRFT - v v v v oL, -2
13 6010263 Connector(@6-PT1/8) + « + + v s Z3HIH - o v o o v v v ..
14 0010143 Silemcer « v = v v v v v o e P LI s e L. g
15 010119 Seal Plug- « «+ @ v o v s vwa s AIFTFFH 0L
18 (010254 Speed Controller (SPCA-1/¥ RE |

Farba—z..

() Ref. No. WOWRIS G, DERABECT,
EEALEIDHBE—F BERH L TWERARL. ZOEH:
FHRTEET, ) \

Note : Electromagnetic Valve, Complete Set is for Dust Suction Bipe:

(In case of using motor with treadling output, the air cohsumption is saved by
using this Electromagnetic Valve, Complete Set.) :




e «a

Settmg on the Table(_h%ﬁ‘ﬂ)

1]

f, Parts

=Na _ Noo

~1 06099056
-2 0099048
0099057
0099058
0099060
0099059
t00147
(00143
0093061
000149
000152

0099062

---------

---------

0099063
600154
000153

6099030

1099031

0099064
003632

0099065
0099066

000157
0099087
0099068
0055069

600158

000159
0099070
0099071

0063031
110028
3100008
180009
2063009
000070
009858
000429
0020064
0063010

000016
130008
060528
000667
000011

HREAD STAND & SUPPORTING BOARD A BRUZ R 33

Amt,
Description : £ A Req,.
Thread Stand, Complete Set(5 Spools Type) BSi& (G (&) - - 1
" " (6 Spools Type) »  # (6K - -1
Column Cap + = - - =« =« - v e s BT ARG, e e e 3
Column Pipe(Upper) » ¢ = » « « « IF AL (L) - « -« 1
Thread Hanger{3 Spools Type) - - zlzy Ry GERE) « <1
Thread Hanger{2 Spools Type) - y G2am) - -1
Screw® » ¢ ¢ 4+ o + o a4 4 o s a4 _H_-_*:‘/“. ........ . .5
Washer + « « = « ¢« o v o o RN 7 B T v e g
Column Pipe Connectors + « ¢« « « BT ANLTFRERE « -« - + ]
Screwnoa»c ......... _Lt*:jo- ------- )
Nute = o v e e P Al I PR
Thread Guide Holder« - - - « « « RBREALS » ¢ - o oo 1
Column Pipe(Lower) =+ « « « « o« v IFANLF(F) e =+ + + 1
Washer = « « - - R R DRI
gt s » ¢ ¢ v ¢ ¢ v s s o s o o 'j‘-y]\--.can ----- 1
Thread Guide Bar + « « « « - s BT - - - . - sl
Thread Guide Bar Bracket « « « “ZATHEREA - - - -+ + « « -1
Thread Guide =« » « + + » = « = '« %%W L R |
Screw(1/4=40X10) « « « « o o o « 1o 3> 9
$pool Cushions + = - = » + « + « ARF—W T wirar. « - 5
Spool Pim« =« ¢ o« ¢ - o .o AL gL« v o e e e e s . 5
Spring Washer- - - - - e -z;f’yyygxy‘wf. < - o5
Spool Mat s » = = - « - . s oo _zj"—ﬂ,vy i\ P
Spoel Seat Disce+ + + » « « = o« <A « - . - L 1
Spool Holder Stay» + ¢ ¢ « « o « AP—AFRAFET « + « + « 1
SCFEW = * + + ¢ % ¢ & = « a 2 o & _ﬂ-‘j’x/ ----- ......1
Wood Screw + ¢ = = =« = o o« o o ** PR R - e i
Spool Holder(3 Spools Type) + « + 7\7’—)1/2]‘)1/51’(3251,%#]) S |
Spool Holder(2 Spools type) « » - AP —NFAF(OERH) « -1
BeltCnver----'------/\ﬂ/]\}yn‘v— ------ . el
Scr_ew(Mﬁ-—leﬁ) S R -3 3 R R . g
Supporting Beard - - « - - « s IR v e v e e e s 0
Setting Screw(Mb=1X16) » + + + +HffIrxT .« + ¢ « < o« o v 4
0il Reservoir Rubber Cushjon « « TAFE - - « = « « = o+ o 4
Hanging NHut» # « « ¢ » » =« « o = 58  R al A (T TR R R 4
Hanging Bolt{(M8-1.25XT75) + « - - BV EHLF - = - v = o« + « o 4
Washer « = ¢ ¢ « o« .« o = o & ..pj/,\;...' ...... 8
Supporting Board Rubber Cughion + SEHARTAREE « + + + » « + + 4
Supporting Board Rubber Cushion(Lower) A IR AME(T) « - - 4
Nt « = = = = = » » o4 RIS S S ICICECIR IR
Setting Screw(MB~1X63) « « « « “HffHrxT « + « » « cwe a4
Fashar = = ¢ « ¢+ o ¢ o o s w v e TuI/p e o s cos v v v s . §
Spring Washer- « ¢ =« v ¢ o+ APV T Voip. o o o 4
Nut s o » o ¢ o ¢ = o o o s s v » -j-:‘, }\ D v e d




34
NVC3611—D CLASS LIST of MAIN SPARE PARTS (RS Y X 1)

. ‘ . . . vC326811—D ' ITNDEX ' -
. Main Parts | Needle Presser | Stitch Differen Main Looper —— (PAGE = 1

Foot, tial
Clamp C. Set Plate Feed Dog | Feed Dog

Parts Page Ref. Weight
No, No.. No. (23
- 000644 27 19
000644 31 30
000651 2 17
000651 3 38
000652 12 12

.Parts Page Ref. Weightll Parts Page Ref. Weight
" _No. No. Noa. () No. No. No. (=}

000002 25 41
000002 27 23
000005 2 43
000009 21 .24
000009 30 5

000426 21 25
000426 31 21
000428 22 21
000429 22 31
000429 26 4

' ik A | # () ##K ALY ®EY w—us%
Maodels .

000009 31 6 000429 33 38 000667 33 44
000010 4 29 000443 22 13 000669 10 43

VC3611-040L-D | 0093352 | 3117076 | 3118021 | 3119020 | 3113021 | 3109300 RNt s o 000443 22 13 000669 10 43
R 000011 26 10 . 000463 5 26 000669 30 3

G481-D 0093353 | 3117078 | 8118023 < i o 000011 33 45 000487 19 31 000669 31 4

056L-D | 3009101 | 3117080 | 3118023 ) ” " 000012 25 42 000492 18 32 000676 26 7

- 000014 2 38 000505 10 41 000690 8 20

145L-D - 3099104 | 3097052 | 3098044 " ” # 000014 27 24 000505 23 39 000690 19 28

- : T 000016 26 5 000505 27 43 000690 23 32

156L-D | 3009101 | 3117088 | 3118023 4 “ - 000016 33 41 000528 12 23 000690 27 36
YT = ETITY a5 000023 31 31 000528 15 10 000725 11 18
3645P-040L 9 0083352 3117094 } 3118921 L 4 ”‘ L 000070 28 3 000328 26 11 _ 000726, 1 34
048L-D | 0093353 | 3117092 | 3118022 ” ” ” 000070 33 36 000528 33 43 000730 5 19

000140 24 4 000530 17 33 000730 12 32

056L-D 3009101 3117090 | 3118023 " " ” 000145 18 15 000531 5 40 000740- 9 48

000145 22 7 000531 25 53 000750. 11 43

3711-148L-D | 0093356 | 3117123 | 3118024 | g U | Py 35 52 000750, 11 43
- U ESRTTY 000145 28 22 000532 & 34 000779 17 3

1561-D 0093357 | 3117324 | 3118025 " ul “ 000147 33 6 000532 16 16 000779 18 35
000148 33 1T 000632 27 20 000779 19 22

000149 33 9 000535 2 49
000152 .33 10 000535 21 16

!
i
I
I
I
I
I
¢
!
i
I
I
I
I
I
I
[
|
i
I
|
|
}
i
I
I
I 000924 1 18
I

000153 33 16 | 000538 2 46
]
|
I
I
I
I
!

i
I
I
|
I
I
I
[
f
I
I
I
]
|
I
|
I
|
:
;

000926 6 17
000989 6 4

000157 33 23 000538 18 41
000158 83 27 000538 19 3
000169 83 28 000538 21 3
000177 8 5 000538 31 29
,000177 167 4 000541 16 18
000179 20 20 000541 32 9
000199 11 40 000547 4 30
000234 14 3 000548 7 4
000304 5 18 000565 6 27
000306 17 21 000567 14 37
000308 18 18 000588 21 21
000306 26 13 000588 26 12
poo321 7 21 000597 24 6
000327 ‘8 42 000598 24§
000327 20 6 000600 6 31
000327 21 39 000600 10 44
000334 4 31 000BOO 30 4
000334 19 4 000600 21 .5
0006340 19 17 000613 17 20
000360 16 31 000613 19 29
000389 28 5 000623 31 19
000397 5 17 000629 2 55
000397 11 47 000637 7 33
000417 8 & 000637 9 40
000419 14 45 000644 2 50
000425 30 19 000644 21 17

001083 3 47
001107 5 14
001107 10 30
001170 23 35
001170 27 39
001174 6 21
001174 17 16
001186 8 15
001186 20 2
001186 21 35
001208 23 25
001208 27 29
001227 24 18
001228 8 45
001228 20 9
001228 21 43 .
001230 4 26
001457 24 22
001457 28 24
001459 8 13
001459 22 26
001459 23 27
001459 27 31
001818 16 28
001900 7T -9
001900 16 21

!
¥
|
!
|
|
|
|
|
!
|
|
|
|
|
|
!
|
i
i
|
|
!
|
|
!
|
|
|

_ |

000154 33 15 000538 3 36 t
[
1
i
|
|
1
!
|
|
{
i
|
|
|
|
|
|
|
i
|
|
|
|
!
|
[




006411 19

INDEIX Page = 2
Parts Page Ref. Weight! Parts Page Ref, Weight| Parts Page Ref. Weight
No. Ne. Nao. (2} | No. No. No. (=) i No. No. No, ()
001900 20 14 I 006475 © 22 9 I 0010055 31 14
: I~ 0069805 31 7 I 0010067 28 3
002043 7 6 t° 006910 31 33 I 0010057 30 20
| 006920 22 22 I 0010073 " 30 1
003302 8 43 I 006821 13 10 | 0010073 31 1
003302 20 7 i I 0010078 31 10
003302 21 40 I 007610 23 7 I 0010108 30 9
003433 8 25 I 0607610 27 8 I c010i08 31 9
003632 33 20 I 007610 32 3 I 6010119 30 26
003638 22 28 I 007621 18 19 | 0010119 31 15
003647 7 15 [ ' 1 0010119 312 15
003655 2 24 I 009142 7 11 1 0010120 31 13
. 003657 12 31 i 009220 22 5 170010120 32 11
003662 18 3] I 009508 24 =238 ' 0010143 28 4
. : I 009508 28 30 b 0010143 30 24
‘004124 14 36 I 009526 14 42 | 4010143. 32 14
004126 14 3238 I 009826 15 23 I 0010254 30 28-1
004182 2 42 I 009804 8 23 | 0010254 - 30 28-2
‘004312 6 23 | 009604, 15 13 | 0010254 31 16
004353 & 27 I 0098604 17 g | 0010254 32 16
004353 -14 10 I 009604 21 20 | 0010258 a1l 23
004353 16 15 . | 009730 18 45 10010260 13 11
004358 2 51 1 009736 It 23 I 0010260 30 32
004358 7 2 I 009736 13 4 - I 0010260 31 11
004358 8 35. I 008744 27 22 i 0010261 13 15
004358 21 18 I 009747 27 18 I 6010261 3¢ 31
004358 23 3 1 009753 '19 21, I 0010263 30 25
004358 27 4 I 009784 4 24 I 0010263 32 13
004440 8 6 I 009835 3 7 10010289 30 10
004440 9 38 I 009835 16 6 - I 0010340 28 2
004440 19 2 ! 009835 20 22 | 0010343 30 21
004441 8 8 I 009853 22 16 I 0010564 31 28
004591 8 32. I 009853 26 19 | 0010565 31 27
! [ 009858 33 37 I 0010841 25 40
005049 10 45 I 009865 26 6 | 0010868 30 29
005071 6 20 I 009877 22 36 { 0010869 30 30
005071 9 35 I 009880 30 23 H .
005075 I 32 I 009931 19 18 | 0011340 31 26.
005431 3 35 1 009936 22 32 i 0011341 31 25
005542 '8 37 I 009937 30 7 | 0011708 31 24
005550 28 8. I go9937 31 17 . I 0011733 28 8
005550 30 13 I 009937 32 12 I 0011801 24 2
005650 6 32 I 009947 22 37 | 0011802 24 i
005850 19 14 I 009955 22 12 I 0011943 31 34-1
005650 24 8 I 009970 26 9 I- 0011944 31 34-2
005650 28 10 I 009973 30 2 P 0011945 31 34-3
IR : I 009973 31 3 I 0011946 31 34-4
006004 4 28 I 009980 22 10 ! _
006038 8 18 1 009984 24 16 t 0012480 13 .8
006038 19 12 { 009984 28 18
006075 19 6 I 009985 23 14 | 0013218 30 6
006212 10 9 | C | 0013238 31 2
006233 1 39 | 0010017 7 28 i 0013648 13 g
006270 18 8 I 0010019 31 22 | ) '
16 | 0010048 31 20 I 0014120 28 6

INDEX

06035813

Page = 3
ut Parts Page Ref. Weight!| Parts Page Ref. Weightl| Parts Page Ref. Weight
L _No. Ko. No.:. (g} | No. No. No. {g) | _No. No. No. (=)
0014120 30 14 . : 1 I 0063607 24 12
o I 0036133 24 19 | 0063607 28 1%
0020064 33 39 I 0036133 28 21 I 0063608 24 17
0020119 3 24 I 0036175 3 44 P 0063608 28 19
0020119 16 13 ! L ! 0063609 24 15
0020137 1 31 | 0037108 16 29 I 0063609 28 17
0020143 1 Z8 I 0037668 14 27 | 0063610 24 11
0020144 1 29 | 0037669 14 29 I 0063610 28 13
0020350 10 42 I 0037912 26 21 | 0063612 23 18
0020551 14, 7 I 0037912 27 2 |
0020759 1 5 | | 0064045 26 14
0020759 2 9 ¢ 0060056 18 10 | 0064046 26 15
: | 0060057 6 14 | 0064047 26 18
0021010 14 49 | 0060109 17 17 | 0064173 22 8
: I 0060142 8 9 |
0022836 23 18 I 0060175 4 27 | 0065233 21 15
04022836 27 14 t | 00665253 22 24-1
0022836 32 i | 0083009 33 35 I 0065258 22 20
0022837 23 19 | 0063010 33 40 i 0065275 2 8
0022837 27 15 { 0063031 33 31 - | 0065340 7 i
0022837 32 2 i 0063044 ki 3 | 0065366 8 40
i 0063051 15 19 | 0065366 20 4
0030291 4 4 |- 0063053 15 20 I 0066366 21 3%
0030711 14 41 I 0063055 16 23 I 0065372 8 4
: I 0063056 15 =21 | 0065373 23 1
0031014 22 14 I 0063057 15 22 I 0065373 27 1
0031015 22 15 I 0063074 16 27 ! 0065374 19 8
00311311 3 & | 0063076 23 23 I 0065375 19 9
0031111 18 & t 0063076 27 27 I 0085376 19 11
0031181 /20 21 I 0063079 8 12 I 0065381 18 1
0031831 14 23 I C063083 8 19 I 0065389 9 32
. 3 4 | 0063084 a 21 | 0065395 17 11
0032425 -3 45 I 0063087 8 5 I 0065398 17 ]
0032426 3 46 I 0063096 6 33 I 0065400 17 15
0032646 15 12 I 0063104 3 28 I 0065401 17 18
0032719 22 25 I. 0063138 12 28 0065402 17 19
0032786 26 20 I 0063216 14 17 1 0065402 19 15§
0032798 10 3 | 0063217 14 16 t 0065404 19 28§
0032853 11 26 106063234 14 18 i 0065405 19 23
0032921 17 22 | 0063235 14 19 I 0065407 19 13
- . : I 0063251 14 8 | 0065414 18 13.
0033024 2 20 i 0063280 8186 | 0065415 18 27
0033024 23 30 t 0063280 20 3 | 0065417 18 23
0033024 26 17 I 0063280 21 38 I 0065418 18 28
0033024 27 34 I 0063282 8 41 I 00685420 18 16
0033104 28 |7 I 0063282 20 5 I 0065421 18 14
0033104 30 12 I 0063282 21 38, | 0065422 18 29-1
0033939 30 8. | 0063469 322 6 | 0065431 18 40
0033939 31 8 I 0063515 23 31 I 0065435 18 42
: o . | 0063515 27 35 I 0065436 18 43
0034117 19 27 | 0063548 4 5 b 0065437 18 44-
0034979 19 5 I 0063578 24 3 170065452 14 20
' T . ! 0063586 23 13 I 0065453 14 1
0035301 26 1§ - | 0063606 24 14 I- 0065461 18 31-1.
16 30 | 00683606 28 16 | 0065468 18 29-3 .




INDEX Page = 4 L INDEX Page = 5

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight Parts Page Ref. Weightl  Parts. Page Raf. Weight! Parts Page Ref. Weight

No . No. No. {(g) No. No. No. (=) No. No. No. {(=) No. No. No. (&) No. ‘No..  No. (=) Ng. No. No, (g)
‘0065469 18 31-3 0093184 7 5 0094577 12 15 : B 1110023 29 26 120013 30 18
0093186 7T 22 0094604 4 6 110002 2 39 110024 25 24 120015 6 26
0066560 8 33 0093201 4 10 0084664 21 19 110002 5 25 110624 29 24 120016 1 36 .
0066561 8 34 0093212 7 19 L 110002 25 22 110025 25 25 120017 g 27
0066735 18 29-4 0093213 7 20 0095027 19 10 110002 28 20 110025 29 25 120018 13 2
0066736 18 31-4 0093214 7 16 0095061 18 20 110002 29 22 110026 5 35 120018 17 2 -
0066737 18 29-5 0093215 7 14 0095065 18 26 110004 6 35 110027 5 29 ’
0066738 18 31-5 0093303 10 25 0095066 18 22 110004 11 12 110028 33 32 130002 2 38
: 0093362 7 7-1 0095168 6 22 110004 24 13 110030 25 6 130002 10 36
0067023 22 27 0093353 Vi 7-2 0025170 6 19 110004 28 15 110030 29 6 130002 18 39
0067025 22 35 0093356 20 13-1 0085214 ] ki 110005 9 15 110031 2 33 130003 2 1
0067031 21 22 0093357 20 13-2 0095220 32 5 110007 25 51 . 110031 12 3 130003 3 42
0067101 23 22 0093365 16 20 0095334 23 34 116008 2 44 110031 14 12 130003 25 13
0067101 27 26 0083388 11 45 0095332 27 38 110008 13 6 110031 15 26 130003 29 13

0095336 24 29
0095336 28 31
0085388 24 21
0096388 28 23
0095389 24 23
0095388 28 25

0067111 13 30-1
0067126 19 . 7
0067140 22 24-2

0093479 8 24
0093480 3 10
0093483 8 7
0093487 8 17
0093491 8. 22
0083481 24 27

110008 25 -18 -
110008 29 18
110009 2 47
110009 3 37
110009 5 10-
110009 . 6 12 -

110031 25 36
110031 29 38
110034 25 34
110034 29 34
116025 11 37
110035 21 28

130004 10 40
130008 11 156
130005 25 32
130005 29 32

0068011 1 -4 130007 21 33

- 0077179 8 28 0033491 28 29 110009 7 34 110036 11 T 150000 5 23
0077270 g 1 0093499 23 2 0096355 28 9 110009 10 . 16 110038 - 9 4 150001 10 34
0077322 15 4 0093499 27 3 0086357 27 21 110009 14 35 110038 12 g 150001 18 .37
0077410 24 7 0093507 8 30 0096358 27 17 110009 15 7 110041 :1 20

' 0093508 8 31 . 110009 16 11 110041 2 16 160000 1 15
‘0090068 3 3% 0093509 8 29 0029030 33 17 - 110009 18 4 110641 5 42 160000 5 21
0090071 3 4 0093517 3 32 0088031 33 18 160000 12 14
3 34 0099048 33 1-2 110009 23 9 2 31
0090071 20 19 0093526 3 1= 110009 25 20 110043 12 6 160001 5 31
0080620 8 2 0093528 3 25 0099057 33 AR 110009 27 10 110045 1 2 160001 9 18
0090620 18 7 0093528 16 14 0099058 33 3 110009 29 20 110046 12 8 160001 14 5.
0050801 8 36 © 0093545 8 38 0099059 33 5 110009 32 8 110048 1 13 160001 17 23
0090847 3 11 00835586 3 14 0099060 33 4 110010 7 24 110059 7 12 160001 18 g
0080807 16 9 - 0093611 8 11 0099061 33 8 110011 21 12 110072 11 21 160002 10 4
0090807 20 25 -7 0093690 32 4 00980862 33 11 110012 1 22 110100 .3 23 160002 28 27
0090812 3 F 0093863 3 1 0099063 33 14 110012 2 22 110101 .3 20 160003 9 31
0090812 16 7 0093863 16 1 0099064 33 19 110012 14 2 110101 - @ 9 160003 11 2
0090812 20 23 0093883 20 17 0098065 33 21 110012 21 9. 160003 15 3
0090814 3 ¥ 0093864 -1 9. 0099066 33 22 110012 23 15 120001 12 17 160003 17 30
0090814 20 18 2 7" 0099067 33 24 110012 27 13 120001 23 5 160003 24 25

0093864

; 0099068 33 25
0099069 33 26
0099070 33 28
0099071 33  30.°

110013 1 30
110013 -2 12
110013 3 13
110013 -7 27
110013 12 2t
110013 23 41
110014 23 38
1100614 27 42
1100186 2 27
110019 9 24

160004 5 13 . -~
160004 6 16-
160004 11 49
160005 &6 2.
160005 6 2
160005 18 25
160006 11 42
160007 2 §B.
160007 5 3
160007 6 3.

120001 27 8
120006 18 34
120007 26 44
120008 17 32

0090824 & 38
0090847 3 3
0090856 3 10
0080856 - 16 8
0090856 20 24°
0090918 14 .44
0090930 14 25

0094201 1 21:
0094201 2 34
0094281 21 1o
0094387 23 20
0094387 27 44
0094396 23 33
0094390 27 3%
0094396 23 29
0094398 27 33

120008 ;2 2
120009 10 18
120011 9 42
120012 17 14
120012 18 2
120013 ‘6 25

100001 2 26
100001 24 33
100001 28 36
100002 9 28

100003 5 33

|
]
|
|
|
|
]
!
|
|
|
|
i
|
|
|
i
:
]
|
|
|
|
|
|
|
|

110009 21 4 | 110041 12 29
;
|
|
|
|
|
|
|
!
|
|
|
|
|
|
|
[
1
:
H
!
0092232 81 32 :
|
|
1
|
|

| | |
i | |
| i |
I i |
| | i
| | t
I i |
1 i |
| | |
| | !
| 1 |
| | 1
| | I
I | |
i ! H
| i t
| | |
| | |
| | |
| | |
1 1 I
| 1 i
| | |
1 | |
! I |
| 1 |
| | {
4 : i | |

0090071 16 3 | 0093521 | 110043 .2 53 I 160001

| 33 I 0099056 33 1
1 | I
i | |
| | |
| | |
| 1 |
| | |
| i i
| 1 1
1 1 i
| | H
i i |
] 1 t
I 1 |
{ i |
[ I |
| I |
| [ |
| t |
| | |
1 | 1
1 | I
| | |
| | |
| I |
| | i
I | i

0093089 5 4 0094433 23 24 100003 12 24 -110020 9 .2 120013 12 11 160007 9 7.
0093090 5 & 0094433 27 28 100003 15 1t 1110021 11 25 120013 14 43 166007 10
0083090 6 5 0094491 23 17 100005 10 47 10022 11 -4 120012 15 15 160007 11
0093154 6 15 0094491 27 12 100006 25 9 10023 11 22 120013 24 10 .- 160007 15
0093179 7 23 100006 29 9 0023 25 26 120013 28 12 160007 17

0094566 15 6




LINDINX Page = 6 LN ERST Page = 7

Parts Page Ref. Weight| Parts Page Ref. Weightl Parts Page Ref. Weight v Parts Page Ref. Meightl;

:Parts Page Ref. Weight| Parts Page Ref. Weight

No. No. No. (g) I No. No., No. (g} 1 No. No. No. (g} No. No. MNo. ::g) [« _No. No. No. (=) ! No. No. No, (2}
160007 19 24 1° 340003 10 22 | 3100030 2 26 3100141 9 37 s | 3100218 10 5 I 3100328 14 40
160007 22 33 I 340004 5 36 ! 3100040 i 11 - 3100142 9 39 1 3100217 10 1 | 3100329 14. 15°
160008 5 32 | 840008 9 10 | 3100041 1 12 3100143 9 4% I 3100218 11 46 I 3100330 14 438
! I 3100042 i 14 310¢144° 9 45 | 3100219 11 48 | 3100331 14 32
170001 2 29 [ 350006 13 14 | 3100043 1 18 3100145 9 44 I 3100221 11 30 1 3100332 14 28
170002 1 25 | . ! 3100044 1 17 3100146 9 43 t 3100222 11 31 | 3100334 14 34
170003 5 45 I 390067 2 57 I 3100046 1 23 3100147 2 30 | 3100224 11 33 I 3100335 14 24
170004 3 18 I 390068 2 58 1 3100050 2 18 3100149 9 33 I 3160225 11 27 ! 3100336 14 26
170005 25 2 I 390069 1 6 | 3100051 2 19 3100150 9 29 I 3100226 11 36 P 3100342 14 30
170005 29 2 | 330072 I 10 | 3160053 2z 21 3100151 9 26 I 3100227 11 29 I 3100343 14 33
170006 25 15 I : I 8100060 14 11 3100152 9 12 I 8100231 11 32 | 3100344 14 47
170006 29 15 i 1090010 31 12 113100061 14 13 3100153 9 22 | 3100235 10 37 } 3100345 14 14
170007 25 46 I 1090011 30 27-1 1" 3100070 4 13 3100154 9 6 | 3100241 11 5 ! 3100346 14 9
170008 19 32 I 1090011 30 27-2 I 3100074 3 12 3160155 9 23 P 3100242 11 3 | 3100349 14 46°
170009 23 10 I 1090012 30 22 | 3100075 3 9 3100156 g 11 I 3100243 11 1 | 3100350 14 4
170009 27 11 | -1090013 30 34 I"3100076 .3 18 3100157 9 13 I 3100245 11 9 I 3100353 14 2%
| 1090100 30 33 I 3100078 6 30 3100158 g 14 | 3100246 11 8 I 3100355 9. 36
180005 2 32 1 1090101 23z 10 I 3100081 16 26 3100159 9 17 I 3100250 7 31 I 3100356 14 39
180006 24 30 I | 3100082 3 22 3100160 9 19 1 3100253 T 29 | 3100357 14 . 22
180006 28 32 | 1091002 28 1 | 3100083 3 21 3100161 8 23 I 3100254 7 26 | 3100358 14 31
180008 - 33 42 I 1091050 30. 15 i 3100084 3 17 31001862 9 3-1 131002586 7 25 I 3100381 3 30
180009 33 34 o ! 3100085 3 16 3100182 11 20 | 3100260 5--37 | 3100382 3 29
! 1094000 31 18 | 3100086 16 2 3100183 11 17 | 3100261 5 38 ! 3100410 9 g
150004 10 46 I 1094002 13 12 I 3100087 3 43 3100184 11 19 ! 3100262 5 30 | 3100440 3 41
180005 2 23 ! : I 3100088 3 15 3100185 11 16. i 3100263 5 24 | 3100430 32 6
190006 25 8 I 1098012 13 13 | 3100080 4 12 3100186 11 14 I 3100264 5 27 i 3100500 25 16
190006 29 -] | : ‘b 3100091 4 13 8100187 11 11 I 3100265 5 28 i 3100500 29 16
180007 17 31 I 1200003 30 35 [ 3160092 4 19 3100188 117 24 | 3100268 5 39 | 3100501 25 7
190008 24 34 | I 3100093 4. 20 3100189 10. 8§ I 3100267 5 34 I 3100501 29 7
190008 28 36 i 2100265 2 54 | 3100094 4 14 3100180 10 F | 3100268 5 41 1 3100502 25 3
190009 27 16 1 I 3100095 4 15 3100191 10 10 | 3100269 5 44 I 3100502 29 3
190056 21 8 I 3009101 7 7-3 | 31000986 4 16 31001922 10 6 I 3100270 5 43 | 3100503 25 10
. | : I 3100087 4 17 3100182 17 25 I 3100272 5 46 I 3100503 29 10
260000 6 18 | 3010022 18 21 I 3100098 4 11 31001938 10 1t ¥ 3100280 6 1 | 3100504 25 11
. | i 3100089 4 3 3100194 10 12 i 3100281 6. 8 I 3100504 29 11
300000 9 25 I 3097052 20 10 i 3100100 16 22 3100195 10 13 I 3100282 6 9 I 3100505 25 12
300006 10 15 | I 31060103 10 23 3100196 10 14 I 3100283 6 10 I 3100505 29 12
300006 15 8 | 3098044 20 12 I 31001064 10 24 3100197 10 17 - 3100284 6 13 I 3100506 25 1
300100 2 30 I I 3100105 4 21 3100198 10 19 | 3100285 6 24 i 3100506 29 1
300101 1 24 i 3099104 20 11 I 3100106 4 1 3100200 10 21 I 3100286 6 28 I 3100507 25 27
300500 9 18 i : I 3100107 -4 2 3100201 10 28 13100287 6 29 | 3100507 29 27
) I 3100004 i 26 I 3100108 4 9 3100202 10 20 | 3100290 7 18 I 3100508 25 28
3100086 7 32 [ 3100005 1 27 t 3100120 5 16 3100203 10 . 28 13100281 T 17 I 3100508 29 28
310007 7 30 | 3106006 4 18 I 3100121 5 12 3100204 10 32 I 3100293 7T 13 Po3100509 25 29
310017 12 26 | 31000068 17 4. I 3100122 5] 8 3100205 10 31 I 3100294 8 26 b 3100509 29 29
310026 14 50 1. 3100008 33 33 I 3100123 5 11 31002066 10 35 I 3100300 15 2 I 3100510 25 30.
310027 14 6 - I 3100010 1 7 1 3100125 5 22 3100207 10 233 I 23100301 15 5 I 3100510 2% 30
3100639 2 31 I 3100011 1 B8 1 31001286 5 20 - 3100208 10 29 I 3100302 15 ‘1 | 3100511 25 31
. I 3100012 1 i I 3100127 5 9 3100209 10 39 1-3100303 15 14 I 3100511 29 31
33000t 5 15 1 3100018 1 3 I 3100127 6 11 : ; 3100210 10 38 i 3100304 15 16 13100512 25 23
330002 9 20 I 31000186 2 11 | 3100128 ] 5 : : 3100211 10 27 I 3100304 15 27 | 3100512 29 23
. [ 3100017 2 10 1 3100129 6 6 . 3100212 11 44 . I 3100306 15 17, 113100513 25 5.
340000 1 37 | 3100020 2 4. I 3100130 5 1 : 00213 11 38 ° I 31060307 15 24 . I 3100513 29 5
340001 9 27 I 3100021 2 5 I 3100132 5 7 $100214 11 41 | 3100309 12 22 [ 3100514 25 4
340001 11 13 I 3100022 2 1 1 31001490 9’ 34 0215 11 ag | 3100309 15 9. . i 3100514 29 4.




INDEX Page = 8

Page = 9

Parts Page Ref. Weight| Parts Page Ref. Weight!| Parts Page Ref. Weight
Na. No. No. () Nes No. No. (g} No. No._ _No. (g}

3100515 25 14 3100602 17 24 3110034 12 1

3100515 29 14 3100603 17 27 3110037 12 2

3100516 25 33 3100604 17 6 3110038 12 5

3100516 29 33 3100605 17 12 3110039 12 19

3100517 25 19 3100807 17 5 3110051 12 186

Parts Page Ref. We

ge Ref. Weightl Parts Page Ref. Weight
No. No. Noa

No., (g} No. No. No. {g}

3119020 11 35
3118021 11 34

3120033 13 7

3100517 29 19 3100608 17 13 3110070 2 40 .
3100518 25 21 3100609 195 25 3110072 2 41 giggéig gg fg'
3100518 29 21 3100610 19 20 3110108 2 45 1120241 22 19
3100520 24 24 3ip0el1l 18 1 3110109 2 52 3120243 22 30
3100520 28 26 3100612 138 3 3110115 2 48 3120244 22 29
3100521 24 35 3100613 18 5] 3110130 22 17 3120245 22 34
3100521 28 37 3100814 19 19 3110150 1 35

3100522 24 32 3100615 18 17 3110160 1 19

3100522 28 34 3100616 18 12 3110161 2 35 gggggig ig ig
3100523 24 31 3100617 18 11 3110162 2 3 3200049 16 12
3100523 28 33 3100618 18 24 3110163 2 15

3200063 16 24
3200064 16 25
3200086 12 13
3200242 32 7
3200251 4 22
3200252 4 25

3110169 13 3
3110170 12 10
3110171 13 1
3110172 12 30
3110173 12 25
3110174 12 20
3110180 18 5
3110185 1 38

3100524 24 9
3100524 28 11
3100525 23 8
3100525 27 9
3100526 23 8
3100526 27 7
3100527 23 37
3100527 27 41
3100528 23 36 3100638 18 30 3110180 21 32
3100528 27 40 3100767 22 1 3110191 21 31

| |
| |
| |
| |
[ |
| 1
| |
| i
I |
| |
| |
| 1
| I
| I
[ |
| ]
| l
t3100626 18 33
i |
i |
i |
1 |
| |
| H
| |
| H
| [
3100529 23 21 I 3100768 22 2 I 3110192 21 30
| |
| H
| [
| 1
| i
I |
[ |
i |
| |
| i
| 1
| |
H |
1 |
| i
| |
| |
t |
! |
1 |
| I
| |
| |
| |
| |
1 |
| |
] ]

3100621 18 38
3100622 18 386
3100623 17 26
3100625 17 1
3100626 17 10
3100636 17 34

3100637 19 33 3201035 30 11

3201036 30 1%
3201037 30 186

3100529 27 25 3100769 22 3 3110193 21 29 Py 22 1

3100530 25 38 3100770 22 4 3110194 21 27
3100530 2% 38 31101985 21 286
3100531 26 17 3110186 21 1
3100531 29 17 3110187 21 11
3100532 24 26 3110198 21 14
3100532 28 28 31101989 21 2
3100533 23 4 3110200 21 44
3100533 27 5 3110201 21 41
3100535 23 12 '
3100538 23 11
3100541 25 3%
3100542 25 45
31005643 25 47
3100544 25 49
3100545 25 50
3100646 25 43
3100647 25 b2
3100548 25 48
3100555 9 3-2
3100560 25 35
3100560 29 35

4109403 1 33

3101200 4 23
3101202 23 40
3101220 19 30-2
3101260 21 23
3101275 23 26
3101275 27 230
3101276 23 28
3101276 27 32
3101300 1t 50
3101354 18 28-2
3101355 18 31-2

3117048 21 42
3117068 20 15-2
3117070 20 16-1
3117076 8 14-1
3117078 8 14-2
3117080 8 14-3
3117084 8 44
23117084 20 8
3117088 20 1
3117090 21 34-3
3117092 21 34-2
3117094 21 34-1

3109200 11 6
310920F 11 10-1
3109210 11 10-2
3109300 9 1
3109310 13 25

|
|
|
1
|
|
|
|
|
!
|
[
|
t
|
l
|
i
|
|
i
1
I
|
i
1
I
]
I
i
|
1
|
|
|
|
|
|
|
1
1
|
|
|
|
t
|
|
3109930 25 54 ]
1
|
|
|
|
|
|

3100565 25 37 3110010 2 28

3100565 29 37 3110012 2 37 3118021 7 10-1-
310057¢ 26 2 3110014 2 14 3118022 7 10~2
3100571 26 1 3116031 12 18 3118023 7 10-3
3100600 17 28, 3110032 12 4 3118024 20 16-1
3100601 17 28 3110033 12 7 3118025 20 16-2






